S10

(Electric)

Sweeper
Parts Manual

Walo Hygiéne en Reinigingssystemen B.V.

0187-605374
welkom@walo.nl WA L
www.walo.nl

hygiéne en reinigingssystemen

331581
C€ Rev. 07 (2-2018)



@ L
e
Ref Part No. Serial Number Description Qty.

82681 Bracket Widt, Lpg Mount 1

63810 Latch Assy, Lpg Tank Mtg, W/Nut 4

51839 Nut Adjustable, Lpg Tank Mtg 2

1 49263 Tie, Cable 3
D 82556 Bracket, Vaporizer 1
6 54930 Vaporizer, LPG 1

1.
2.
3.

EN| 4.

HOW TO ORDER PARTS - See diagram above

Only use TENNANT Company supplied or equivalent parts. Parts and supplies may be ordered online,
by phone, by fax or by mail.

Follow the steps below to ensure prompt delivery.

(A) Identify the machine model.

(B) Identify the machine serial number from the data plate.

(C) Ensure the proper serial number is used from

the parts list.

Identify the part number and quantity.

Do not order by page or reference numbers.

Provide your name, company name, customer ID number,
billing and shipping address, phone number and
purchase order number.

Provide detail shipping instructions.

(D) V - Identifies an assembly
A - ldentifies parts included in assembly

Pleasefill out at time of installation for
future reference.

Model No. -

Serial No. -

Machine Options -

Sales Rep. -

Sales Rep. phone no. -

Customer ID Number -

Installation Date -

Walo Hygiéne en Reinigingssystemen B.V.

0187-605374
welkom@walo.nl WA L 0

www.walo.nl

hygiéne en reinigingssystemen




KAK OA NMOPBYBAME YACTU - Buxcte cxemarta no-rope
WanonssainTe camo yactu, goctaseHn oT TENNANT unu TexHu ekBuBaneHTu. Yactute u 4OCTaBKUTE MOraT Aa ce nopbyaT OHMawiH,
no TenedoH, akc unv no nowara.
CrepnBaiTe AONYNOCOYEHUTE CTBIKM, 3a Aa CW OcUrypute 6bp3a 1 To4Ha AOCTaBKa.
1. (A)MocoyeTe Mmopena Ha MalMHaTa.
2. (B) MocOYETE CEPUIHNA HOMEP HA MALMHATA OT TaBENKaTa C TEXHUYECKUTE AaHHU. Mons, nonbnHete no Bpeme Ha MOHTaX@ 3a GbAella cripaska.
3. (C) YBeperTe ce, 4e CTe M3non3sany TO4HWUA CEPUEH HOMEP OT CMUCHKA C 4acTu.
BG 4. Toco4sa HOMepa Ha 4acTTa 1 KoNM4ecTeoTo. He nopbuBanTe 4actu Mopen 3 -
crnopej, cTpaHuuarta unu pedepeHTHUTE Homepa. Cepuen 3 -
5. TocoyeTe CBOETO MME, HAUMEHOBAHNETO Ha hmpmaTa, KIMEeHTCKUA
HOMep, agpeca 3a roslyyaBaHe Ha CMeTKaTa W [OCTaBKara, Tefl.HOMEP ¥ HOMEepa Ha NopbyKarta. Onuum Ha MawmHara -
6. TMocoyeTe NOApO6HM MHCTPYKLUMM 3a JocTaBKaTa. Tbproecku NpeacTasuTen —
Ten. O Ha Tbpr. NpeacTaBuTen —
(D) V- nocoYBa Ha4MH Ha MOHTaX KnveHTcku 3 —
A - nocoyBa 4acTuTe, BKIIIOYEHWN B MOHTaXa
[arta Ha MOHTax —
AR - BT
fLfH A TENNANT 245 AbnymmIE a4 . SRR AL a] DATESRAT I, GBI B, AR BT,
IR T MR B R R 2
L () HRENFES. HEEREEE MRS,
2. (B) MHmirEmELaRsg. o
3. (O R EHTEFIRPNERTHE.
4. HEMLSHE. RIS -
CN TN EET =2 RN —
5. fRftmpuit L. AFEMK. 55 ID 5. fTRAES .
PR S TS R R IG5 2 RERE
6. FRATEAFEELR . HERELIEST -
® v - wea B 5S -
A - A4 PEEHE RO -
OBJEDNAVANI DiLU - Viz schéma vyse.
Pouzivejte pouze dily dodané spole¢nosti TENNANT Company nebo jim odpovidajici. Dily a material Ize objednat online,
telefonem, faxem nebo postou.
Aby bylo zajisténo rychlé dodani, postupujte podle krokl uvedenych nize.
1. (A) Zjistéte model stroje.
2 (B) Zjistéte sériové Cislo stroje z vyrobniho $titku. Vyplrite béhem sestavovani pro budouci potrebu.
3. (C) Poutijte spravné sériové Cislo ze seznamu dild.
Cz 4 Uréete ¢islo a mnoZstvi dild. L Gislo modelu -
Neobjednavejte podle stran nebo referencnich c&isel.
5. Uvedte jméno, nazev spolecnosti, €islo ID zakaznika, fakturacni a Sériové gislo -
dodaci adresu, telefonni &islo a Cislo objednavky. Doplriky zafizeni —
6.  Uvedte podrobné pokyny pro dodani. Obchodni zastupce —
— Tel. €. obchodniho zastupce -
® : : z::gﬂjz Zﬁ;tjvs”estavé Gislo ID zékaznika —
Datum instalace -
BESTELLEN VON ERSATZTEILEN - Siehe oben stehendes Diagramm.
Verwenden Sie nur von TENNANT gelieferte oder gleichwertige Ersatzteile. Ersatz—- und Verschleif3teile kénnen online, telefonisch, per Fax oder per E-Mail bestellt werden.
Befolgen Sie fiir eine umgehende Lieferung die folgenden Schritte.
1. (A) Geben Sie das Modell der Maschine an.
2 (B) Geben Sie die Seriennummer der Maschine an (auf dem Datenaufkleber). Bitte bei der Inbetriebnahme als Referenzangabe ausfullen.
3. (C) Achten Sie darauf, dass die richtigen Seriennummer aus der Ersatzteilliste verwendet wird.
4. Geben Sie die Ersatzteilnummer und die Menge an. Modelinr. -
DE Bestellen Sie nicht nach Seitenzahl oder Referenznummern. Seriennr. —

5. Geben Sie lhren Namen, den Firmennamen, die Kundennummer,
die Rechnungs- und Lieferadresse, die Telefonnummer und die Einkaufsauftragsnummer an.

6. Erteilen Sie genaue Versandanweisungen.

(D) V - steht fir eine Einheit
A - steht fur Einzelteile einer Einheit

Maschinenoptionen -

Verkéaufer -

Telefonnummer des Verkéufers -

Kundennummer -

Installationsdatum —




BESTILLING AF RESERVEDELE - Se ovenstaende tabel.

Brug kun reservedele, der er fremstillet af TENNANT, eller dele af tilsvarende kvalitet. Reservedele og tilbehgr kan bestilles online, pr. telefon, pr. fax eller pr. brev.

Falg nedenstaende trin for at sikre hurtig levering.
1. (A) Identificér maskinmodellen.

Udfyld venligst pa installationstidspunktet til fremtidig brug.

2. (B) Identificér maskinens serienummer pa datameerkaten.
DK 3. (C) Kontrollér, at det rigtige serienummer bruges i reservedelslisten. Modelnr. —
4. lIdentificér reservedelsnummeret og antallet. Bestil ikke efter side- eller referencenumre. Serienr. —
5. Angiv dit navn, firmanavn, kunde-id-nummer, faktureringsadresse Maskinekstraudstyr
og leveringsadresse, telefonnummer og indkgbsordrenummer.
6. Angiv detaljerede instruktioner til forsendelse. Salgskonsulent. —
Salgskonsulentens tIf. —
(D) V - identificerer en enhed Kunde-id-nr. -
A - identificerer reservedele i en enhed Installationsdato —
KUIDAS VARUOSI TELLIDA - vaadake alltoodud joonist
Kasutage ainult TENNANT Company poolt tarnitud véi samavaarseid varuosi. Varuosi ja tarvikuid saab tellida Interneti, telefoni, faksi voi posti teel.
Kiire kohaletoimetamise tagamiseks jargige alltoodud juhiseid.
1. (A) Markige masina mudel.
2. (B) Markige andmesildil olev masina seerianumber. . . . -, L
. L . . Palun téitke paigaldamise ajal edaspidiseks viitamiseks.
3.  (C) Veenduge, et olete valinud varuosade loendist dige seerianumbri.
4.  Méarkige varuosa number ja kogus. Mudeli number -
EE Arge tellige lehekiilie— véi viitenumbri alusel. )
Seerianumber -
5. Markige oma nimi, ettevotte nimi, kliendinumber, arveldus— ja saatmisaadress, o
telefoninumber ja ostutellimuse number. Masina lisavarustus -
6. Lisage tdpsed saatmisjuhised. Muugiesindus —
Muugiesinduse telefoninumber —
(D) V - tahistab komplekti Kliendinumber —
A — téhistab komplektis olevaid osii . . .
Paigaldamise kuupéev —
COMO SOLICITAR PIEZAS - Consulte el diagrama anterior.
Utilice sélo las piezas suministradas por TENNANT Company o piezas equivalentes. Puede solicitar las piezas a través de internet,
por teléfono, por fax o por correo.
Siga los siguientes pasos para que la entrega sea rapida.
1. (A) Indique el modelo de maquina. Rellene estos datos cuando realice la instalacién para utilizarlos
2 (B) Indique el nimero de serie de la etiqueta de datos. como referencia en el futuro.
3. (C) Asegurese de que indica el nimero de serie correcto de la lista de piezas.
ES | 4. Indique la cantidad y el nimero de la pieza. N° model
No realice el pedidoindicando el niimero de pagina o el de referencia. modelo —
5. Incluya su nombre, el nombre de la empresa, el ID de cliente, Ne serie -
las direcciones de envio y facturacion, el nimero de teléfono y el nimero del pedido de compra. . P
Opciones de la maquina -
6.  Facilite instrucciones de envio.
Vendedor -
i N i Ne teléfono vendedor —
(D) V - identifica un conjunto
A - identifica piezas de un conjunto N° cliente -
Fecha de instalacion -
KUINKA VARAOSIA TILATAAN - katso kuvaa ylla.
Kéayta ainoastaan TENNANTIN toimittamia tai niitd vastaavia varaosia. Voit tilata varaosia ja tarvikkeita internetista,
puhelimitse, faksilla tai sahkdpostilla.
Noudata seuraavia ohjeita tdsmallisen toimituksen varmistamiseksi.
1. (A) Katso koneen malli. Ole hyva ja tayta ottaessasi koneen kayttoon
2. (B) IKatso koneen sarjanumero sen tunnustarrasta. myGhempia tarpeita varten.
3.  (C) Varmista, etté osaluettelosta, etta kaytat oikeaa sarjanumeroa.
F| 4. Katso osanumero ja kappalemaara. Al4 tilaa ilmoittamalla sivu- tai viitenumeroita. Mallinumero -
5. llmoita nimesi, yrityksesi nimi, asiakasnumero, laskutus- ja Sarjanumero -
toimitusosoite, puhelinnumero ja ostotilauksen numero. .
. o X - . Koneen lisévarusteet —
6. llmoita yksityiskohtaiset toimitusosoitteet.

(D) V - tarkoittaa kokoonpanoa
A - tarkoittaa kokoonpanoon siséltyvia osia

Myyntiedustaja —

Myyntiedustajan puhelinnumero -

Asiakasnumero —

Asennuspaiva -




FR

COMMENT COMMANDER DES PIECES DETACHEES - Voir le schéma ci-dessus.

Utilisez uniquement des piéces fournies par la société TENNANT ou équivalentes. Les pieces et fournitures peuvent étre commandées en ligne, par téléphone, fax, ou par

courrier.
Suivez les étapes ci-dessous pour assurer une livraison rapide.
1.  (A) Identifiez le modele de la machine.
(B) Identifiez le numéro de série de la machine, a partir de I'étiquette signalétique.

o s N

Fournissez votre nom, le nom de votre société, votre numéro d'identification de client, 'adresse
de facturation et d’expédition, le numéro de téléphone et le numéro du bon de commande.

6. Fournissez des instructions d'expédition détaillées.

(C) Assurez-vous que le numéro de série correct est utilisé a partir de la liste de piéces détachées.
Identifiez le numéro de piéce et la quantité. Ne commandez pas par page ou numéros de référence.

(D) V - identifie un assemblage
A - identifie les pieces composant I'assemblage

A remplir au moment de l'installation a titre de référence.

N° du modeéle -

Ne de série -

Options de la machine -

Agent commercial -

Ne tél. de I'agent commercial -

Numéro d'identification client —

Date d’installation —

GR

TPOMNOZ MAPATTEAIAZ ANTAAAAKTIKQN - BA. napandvw didypappa.

Xpnotponotnote povo avtalAakTika napexopeva ard tnv TENNANT Company 1} t0odUvapa. Ta avTaAAaKTIKA Kat avaA@otpa propouv va napayyeABoulv online,

AedwVIKA, pe Gag n Taxudpouika.

AkoAouBnOTE Ta MAPAKATw Bripata yia va e§acdalioete TNV £yKalpn anooToAn TOug.
1. (A)Bpeite 10 pOVTEAO PNXaviATOG.
2. (B) Bpeite ToV aplBuod oelpag TOU PNXaviaTog amo TNV ETIKETA OTOLXEIWV.

3. (C) BeBawBeite OTL XproLponoleiTal 0 OwoTOG aptBpog oelpag anod
TOV KATAAOYO QVTAAAGKTIK®V.

4. Bpeite KWBIKO AVTAANAKTIKOU KAl TOCOTNTA.
Mnv napayyeAvete Baoel oeAidag 1 aptBp®v avapopag.

5. Awote To Ovoua oag, ovopa etalpeiag, ID (kwdikod) meAdatn, dieuBuvon TioAdynong
KAl AMOOTOANG, aptBpd TNAEGOVOU KAl aplOpd eVTOANG mMpoundelag.

6. AnoTe AemTopepeiq MANPodOopieg AMOTTOANG.

(D) V - umnodnA@velLumooUoTnua
A - urnodnAavel ta pépn mou nepthapBavovtal oTo
unocuoTnpa

MapakaloUpe CUPTTANPWOTE KATA THV WPA TNG EYKATACTAONG Yia

peAAovTiki) avadopa.

Ap. Movtélou -

Ap. Oe1pag —

Erudoyég Mnxavnpatog -

EKT. TwANoEwWV -

TnA. EKTIPOCATIOU MWANCEWY —

Ap1Buog meAatn -

Hpepopnvia eykataotaong -

HR

NARUIVANJE DIJELOVA - Pogledajte dijagram iznad

Koristite iskljucivo dijelove tvrtke TENNANT ili jednakovrijedne dijelova. Dijelove i potro$ni materijal mozete naruciti preko interneta,

telefonom, faksom ili postom.
Slijedite sliedece korake kako biste osigurali brzu isporuku.
1.  (A) Ustanovite model stroja.
2. (B) Ustanovite serijski broj stroja s plo¢ice s podacima.
3. (C) Provjerite da koristite odgovaraju¢i serijski broj sa spiska dijelova.

4.  Odredite broj dijela i koli¢inu.
Ne naruéujte na osnovu brojeva stranice ili referentnih brojeva.

5. Navedite vaSe ime, ime tvrtke, korisnicki identifikacijski broj,
adresu za naplatu i dostavu, broj telefona i broj kupovine.

6. Navedite detaljne upute za dostavu.

(D) V - Odredite sklop

A - Odredite dijelove uklju¢ene u sklop

Molimo ispunite prilikom montaze za
buduce potrebe.

Broj modela -

Serijski broj —

Moguénosti stroja -

Prodajni predstavnik —

Br. telefona prod. predst. -

Korisnéiki identifikacijski broj —

Datum montaze —

HU

HOGYAN RENDELJUNK ALKATRESZEKET - Lasd: fenti diagramm.

Kizarolag TENNANT vagy azzal egyenértékii cserealkatrészeket hasznaljon. Az alkatrészeket és anyagokat meg lehet rendelni az Interneten keresztiil, vagy telefonon, faxon és

e-mailben.

A pontos szallitas érdekében kdvesse az alabbi Iépéseket.

(A) Adja meg a gép tipusat.

(B) Az adatcimke alapjan adja meg a gép gyartasi szamat.

(C) Ugyeljen arra, hogy a megfelel6 gyartasi szamot valassza ki az alkatrészlistarol.

d>w NP

Adja meg a rendelési szamot és a mennyiséget. A rendeléshez ne az oldalszamot vagy a
hivatkozasi szamot hasznalja.

5. Adja meg a nevét, a cége nevét, az ligyfélazonositd szamat,
a szamlazasi és szallitasi cimét, a telefonszamat és a rendelési szamot.

6.  Adjon részletes szallitasi utasitasokat.

(D) V - ajel csomagra utal
A - ajel acsomagban talalhaté alkatrészekre utal

A késbbbi visszakeresések érdekében kérjik,

hogy a rovatokat az els6 lizembehelyezéskor toltse ki.

Tipusszam -

Gyartasi szam. -

A gép felszereltsége -

Kereskedelmi képviseld -

Kereskedelmi képvisel6 telefonszama -

Ugyfél azonosité szama -

Uzembehelyezés datuma —




COME ORDINARE LE PARTI - Vedere schema precedente.

Utilizzare solo ricambi forniti da TENNANT o equivalenti. Ricambi e forniture possono essere ordinati online, per telefono, via fax o per posta elettronica.

Per ottenere una consegna rapida, seguire i passaggi indicati di seguito.
1. (A) Identificare il modello della macchina.

Compilare il modulo al momento dell’installazione

per poterlo consultare in futuro in caso di necessita.

2. (B) Identificare il numero di serie della macchina dall’etichetta dei dati.
3. (C) Utilizzare il numero di serie corretto presente nell'elenco delle parti di ricambio. N. Modello —
|T 4. Identificare numero di parte e quantita. Non ordinare per numero di pagina o di riferimento. N. Serie —
5. Fornire nome del contatto, nome della societa, numero di ID cliente, indirizzo di fatturazione e - .
di spedizione, numero di telefono e numero di ordine di acquisto. Opzioni della macchina -
6.  Fornire istruzioni dettagliate per la spedizione. Venditore -
Tel. venditore -
(D) V - identifica un gruppo Numero ID cliente -
- identifi ti i
A - identifica parti comprese in un gruppo Data di installazione —
N=yoEF5EE 1 LROEZ$MLTIEZSN
TENNANTH B 0/ {—V 51 FRAE R OHEBFEOFEL,
N=YPHTSARDTEXIE. A 510 Bt FAX. FIEFRTHELOLET,
BEICEBITESESZ. LT OFRESHMSE IS,
1. (A BHROETAEESMOELIISN,
2. (B) HZOT—2S5RICHRISh TWS YT LES
ERHSELEE, ] L .
3. (0) S—VYRMEBELT, SUTLEEHRELL AT TR RERBTESLSIC. RERICEALTE,
JP {FEEL, EF/LNo. -
4. N—=YBBLEEFSMoELLEEN, T2aF7IL/HE05 ) ST INo.
R—UBEPSRBETOIEITEELEL,
5. BEROEEHE. A BEDES. R/ RiELER. BanT Toa-
EEES . INEBEESAL AN, —
6. RZICEETHIHREMNBHIIL, AL TS, o .
PRFER IR E DTREES -
D V-7ELTYERLET . FEDES -
A - FETIVZEFNEAA—VERLET )
®ER -
KAIP UZSISAKYTI DALIS — 2r. diagrama vir$uje
Naudokite tik "Tennant” kompanijos tiekiamas arba lygiavertes joms dalis. Dalis galite uzsisakyti internetu, telefonu, faksu bei elektroniniu pastu.
Kad uzsakymas buty greitai jvykdytas, laikykités iSvardyty taisykliy.
1. (A) Nurodykite masinos modelj.
2 (B) Norodykite masinos serijos numerij, kurj rasite ant duomeny zymés. ; .
3 ©) Isitikinkite. kad d iKs] " is i daliu saras PraSome uzpildyti montavimo metu,
. (C) Isitikinkite, kad nurodomas tikslus serijos numeris i$ daliy saraso. siekiant gauti informacija ateityje.
4 Nurodykite dalies numerj ir reikiama kieki.
Neuzsakinékite pagal puslapius ar nuorodos numerius. Modelio nr. —
LT 5. Nurodykite savo varda, kompanijos pavadinima, kliento ID numerj, Serijos nr. —
saskaitos iSraSymo ir vezimo adresa, telefono numerj ir :
pirkimo uzsakymo numer;j. Masinos parinktys —
6.  Nurodykite i$samias gabenimo instrukcijas. Prekybos atstovas —
v KomivojaZieriaus tel. nr. —
(D) — zymi sistema L .
A — nurodo sistemos dalis Pirkéjo ID numeris —
Sumontavimo data —
KA PASUTIT REZERVES DETALAS — Skat. diagrammu iepriek$
izmantojiet tikai TENNANT Company piegadatas vai tam lidzvértigas rezerves detalas. Dalas un piegadi var pasutit interneta, pa talruni, pa faksu vai pastu.
Lai nodroSinatu savlaicigu piegadi, sekojiet zemak aprakstitajiem soliem.
1. (A) Nosakiet masinas modeli.
2. (B) Nosakiet maginas sérijas numuru uz tehnisko datu uzlimes. Veicot uzstadisanu, lidzam pierakstist attiecigo informaciju
3. (C) Parliecinieties, ka tiek uzrakstits attiecigais sérijas numurs no detalu saraksta. izmantoSanai turpmak.
LV 4 Nosakiet detalas numuru un skaitu. Modela Nr. —
Veicot pasutijumus neatsaucieties uz lappusu vai norades numuriem. Sariias N
erijas Nr. —

5.  Uzrakstiet savu vardu, uznémuma nosaukumi, klienta identitates numuru, adresi rékina
piesutiSanai un piegadei un pirkuma pasutijuma numuru.

6.  Sniedziet detalizétu informaciju par piegadi.

(D) V - nosaka ierici i
A — nosaka detalas, kas ir komplekta ar ierici

lekartas papildaprikojums—

Pardosanas parst. —

Pardosanas parst. talr. Nr. —

Klienta identitates numuru—

Uzstadisanas datums—




HOE ONDERDELEN TE BESTELLEN - Zie schema hierboven.

Gebruik alleen onderdelen die door TENNANT Company zijn geleverd of soortgelijke onderdelen. Onderdelen en voorraden kunnen online, per telefoon, fax of schriftelijk besteld
worden.

Volg de stappen hieronder om een juiste levering te garanderen.

Vul tijdens installatie de onderstaande gegevens in voor eventueel

1. (A) Bepaal het machinemodel. toekomstig gebruik.
2. (B) Lees het serienummer van de machine af van het gegevenslabel.
NL 3. (C) Zorg dat het juiste serienummer wordt gebruikt uit de onderdelenlijst. Modelnr
4. Bepaal het artikelnummer en het aantal. Bestel niet aan de hand van pagina’s of referentienummers Seri
erienr. —
5. Geef uw naam, bedrijffsnaam, klantnummer, factuur- en leveringsadres, . K
telefoonnummer en bestelnummer op. Machine-opties -
6. Geef gedetailleerde leveringsinstructies op. Verkoopvert. -
Telnr. verkoopvert. -
(D) V - geeft een eenheid aan Klantnummer —
A - geeft de onderdelen van de eenheid aan
Installatiedatum -
HVORDAN BESTILLE DELER - Se diagram over.
Bruk kun deler levert av TENNANT Company eller ekvivalente deler. Deler og forsyninger kan bestilles online, per telefon, per faks
eller per post.
Falg trinnene under for & sikre rask levering.
1. (A) Angi maskinmodellen. - - - —
Fyll ut ved installasjonstidspunkt for fremtidig bruk.
2. (B) Angi maskinens serienummer fra typeskiltet.
NO 3.  (C) Forsikre deg om at korrekt serienummer brukes fra delelisten.
Modellnr. -
4. Angi delenummer og antall. Bestill ikke ut fra side- eller referansenumre.
5. Angi ditt navn, firmanavn, kunde-ID-nummer, fakturerings- og Serienr.. -
forsendelsesadresse, telefonnummer og innkjgpsordrenummer. Maskinens tillegg -
6.  Angi detaljerte forsendelsesinstruksjoner. Salgsrep. —
Salgsrep. telefonnr. —
(D) V - angir en delegruppe d
A - angir deler inkludert i en delegruppe Kunde-ID-nummer -
Installasjonsdato —
JAK ZAMAWIAC CZESCI - patrz schemat powyzej.
Nalezy uzywa¢ wytgcznie czesci dostarczanych przez firmg TENNANT Company lub réwnowaznych. Czesci i dostawy moga by¢ zamawiane online, przez telefon, faksem lub
poczta.
Aby zapewni¢ szybka dostawe, nalezy przestrzega¢ nastepujacych wskazéwek.
1. (A) Okresli¢ model maszyny.
2. (B) Okresli¢ numer seryjny maszyny znajdujacy sie na tabliczce znamionowej. Prosimy wpisa¢ date instalacji do pézniejszego wykorzystania.
3. (C) Odszukac ten numer seryjny w wykazie czesci.
PL 4 Okresli¢ numer czesci i ilos¢. Nie zamawiaé na podstawie numeru strony lub liczby porzadkowej Nr modelu—
wykazu.
5. Podaé swoje nazwisko, nazwe firmy, numer identyfikacyjny klienta, adres dostawy i Nr seryjny -
dostarczenia rachunku, numer telefonu i numer zaméwienia zakupu. Opcje maszyny —
6. Poda¢ doktadne instrukcje dotyczace dostawy. Przedst. sprzedazy -
Nr tel. przedst. sprzed. -
(D) V - oznacza zespét ) )
A - oznacza cze$é w zespole Nrident. klienta -
Data instalacji —
COMO ENCOMENDAR PECAS - Consulte o diagrama acima.
Utilize apenas pecas fornecidas pela TENNANT Company ou equivalentes. As pegas e consumiveis podem ser encomendados online,
por telefone, fax ou correio.
Siga os passos abaixo para garantir uma entrega rapida.
1. (A) Identifique o modelo da maquina.
2 (B) Identifiqgue o nimero de série da maquina que se encontra na etiqueta de dados. X -
. . - . Preencha na altura da instalagéo para futura referéncia.
PT 3.  (C) Certifique-se de que usa o numero de série correcto da lista de pegas.
G 4 Identifique o nimero de produto e a quantidade. Ndo encomende através de nimeros de
pagina ou de referéncia. Modelo n° -
5.  Fornega o seu nome, o nome da empresa, o nimero de ID do cliente, N° de série -
os enderegos de facturacdo e entrega, o nimero de telefone e
o nimero da nota de encomenda. Opcdes da maquina -
6. Forneca instru¢des de entrega detalhadas. Vendedor —

(D) V - identifica uma unidade
A - identifica pecas incluidas numa unidade

Telefone do vendedor -

Numero de ID do cliente —

Data de instalagdo —




RU

KAK 3AKA3ATb 3AMYACTU - Cm. cxemy Huxe.

Wcnonb3yiTe Tonbko 3anyacTu, noctaenAemble KomnaHven TENNANT unu nx aHanorv. 3anacHble 4acTu 1 pacxofHble MaTepuarbl MOXHO 3aKa3aTb B PEXMME OHNalH,
TenedoHoM, HhakCoM VNN 3NEKTPOHHOW MOYTOW.

[InA CBOEBPEMEHHOI AOCTABKM CleAyiTe ONMMCaHHBIM HUXKE WHCTPYKLMAM.

1. (A) YKkaxute MOZesb MallVHbI. Bo BpemMA YCTaHOBKMU 3anosiHuTe, nomanyﬁCTa, 3T cBeaeHuAa anA
2. (B) YKaxuTe cepuiiHblii HOMep MallHbl, 0603HAYEHHbIN Ha TabNMNYKe TEXHUYECKNX AaHHbIX. TOro, 4To6bl CCbIIATLCA B AaNbHENLEeM.
3. (C) YmocToBepbTeCh, YTO HAANEXAWMIA CEPUIAHBIA HOMEDP NEPEYUCTIEH B CMIUCKE 3anyacTen.
4. YKaxuTe HOMep LeTanu 1 Hy>HOe KONUYeCcTBO. He ucnonb3ayiiTe HoMepa CTPaHuL, Ui CCbINOK. Mogens 3 -
5. YKaxuTe CBOe UMA, Ha3BaHME KOMNaHUN, NAEHTUGNKALIMOHHBLIN HOMEp CepuitHbii O —
nokynaTesnd, pac4yeTHbIN aapec 1 aapec AOCTaBKu, TeNeOHHbI HOMep
1 HOMep 3aKasa Ha MOoKyMKy. OnuMK MaWwnHbI —
6.  YKaxuTe noapobHble CBEAEHWA O AOCTaBKe. Topro.biit NpeacTaBUTenb —

TenedoH TOproBoro nNpeacTaBuTena —

(D) V - o03HavaeT ysen
WaoeHT. Homep nokynaTtens —

A - obo3HavaeT getanb y3na
[aTa ycTaHoBKM —

SE

BESTALLNING AV RESERVDELAR - Se ovanstéende schema.

Anvand endast delar frdn Tennant Company eller likvérdiga. Delar och material kan bestéllas online, telefoniskt, per fax eller post.

Folj nedanstaende steg for en snabb leverans.

1.  (A) Identifiera maskinens modell.
Fyll i vid installation och spar for framtida bruk.

2. (B) Identifiera maskinens serienummer pa typskylten.

3. (C) Kontrollera att ratt serienummer anvands fran dellistan.

4. Identifiera artikelnumret och méngden. Bestall inte med hjélp av sido- eller referensnummer. Modellnr. —
5. Serienr. -

Uppge ditt namn, foéretagets namn, kundens ID-nummer, faktura- och leveransadress,

telefonnummer och ordernumret vid inkop. Tilvalsutrustning —

6. Ge detaljerade transportanvisningar. P
Forsaljare -

Forsaljarens tel.nr. -

(D) V - identifierar en modul

A - identifierar delar som ingér i en modul Kundnummer -
Installationsdatum —

SK

POSTUP PRI OBJEDNAVANI CASTI - Pozri vyssie uvedeny diagram.

Vyuzivajte vyhradne dielce dodané spolo¢nostou TENNANT, alebo ich ekvivalenty. Dielce a polozky je mozné objednat online,
telefonicky, faxom, alebo postou.

Na zabezpecenie promptného doruc¢enia sa riad'te nasledovnymi krokmi.

1. (A) Identifikujte model stroja.
Vypliite prosim pri inStalacii pre pripad potreby v budicnosti.

2. (B) Z etikety s udajmi identifikujte sériové €islo stroja.

3. (C) Ubezpette sa, Ze ste zadali spravne sériové Cislo zo zoznamu dielcov.

4. Identifikujte &islo dielu a mnozstvo. Neobjednavajte pomocou &isel stran, alebo referenénych &isel. ¢. modelu -
5.  Zadajte Va$e meno, meno spolo¢nosti, ID &islo zakaznika, fakturaéni a Sériové €. -

prepravnu adresu, telefénne Eislo a objednavacie Cislo dielu. - - .
Zvlastne prislusenstvo stroja -

6.  Uvedte podrobné prepravné pokyny. Obchodné 10 .
chodné zastUpenie -

Obch. zastupenie tel. . -

(D) V - identifikuje sadu
A - identifikuje ¢asti sady ID &. zékaznika -

Datum instalécie —

SL

NAROCANJE NADOMESTNIH DELOV - glejte zgornjo sliko.

Uporabljajte samo originalne nadomestne dele Tennant ali enakovredne dele. Dele in potro$ni material lahko narocite prek spleta,
po telefonu, faksu ali posti.

Za zagotovitev &imbolj hitre dostave sledite spodnjim navodilom. Prosimo, da ob vgradniji izpolnite te podatke, da vam bodo v
1. (A) Ugotovite model stroja. prihodnje na voljo.
2. (B) Na plo&¢ici s podatki poiscite serijsko Stevilko stroja.
3. (C) Poskrbite, da na seznamu nadomestnih delov poi$€ete pravilno serijsko Stevilko. St. modela —
4.  Poiscite Stevilko dela in potrebno koli¢ino. Pri narocilih ne navajajte strani ali referenéne Stevilke. Serijska $tevilka -
5. Navedite svoje ime, ime podijetja, ID Stevilko strankg, naslova za dostavo

Dodatna oprema stroja -

in izdajo racuna, telefonsko Stevilkoin Stevilko naroéila.
Prodajni predstavnik —

6.  Navedite podrobna navodila za dostavo.
Telefonska $t. prodajnega predstavnika —

(D) V - oznaduje sklop Stevilka stranke —

A - oznacuje dele sklopa Datum vgradnje —




TR

PARGALARIN SiPARIS EDILMESI - Yukaridaki semaya bakin.

Yalnizca TENNANT Company'den saglanan veya esdegerde pargalar kullanin. Parga veya sarf malzemeleri gevrimici olarak,
telefonla, faksla veya postayla siparis edilebilir.

Zamaninda teslimati saglamak igin asagidaki adimlari izleyin.

1.

o s wN

(A) Makine modelini belirtin.
(B) Veri etiketinden makine seri numarasini belirtin.

(C) Parga listesinden uygun seri numarasinin kullanildigindan emin olun.

Parga numarasini ve miktarini belirtin. Sayfa veya referans numaralarini kullanarak siparis vermeyirj.

Adinizi, sirketinizin adini, misteri kimlik numaranizi, faturalama ve sevkiyat adreslerini,
telefon numarasini ve satin alma siparigi numarasini belirtin.

Ayrintili sevkiyat talimatlarini belirtin.

(D) V - bir tertibati belirtir
A - tertibattaki parcalar belirtir

ileri tarihlerde bagvurmak igin litfen kurulum sirasinda doldurun.

Model No. -

Seri No. -

Makine Segenekleri -

Satis Temsilcisi -

Satis Temsilcisi telefon no. -

Musteri Kimlik Numarasi -

Kurulum Tarihi -







GENERAL RECOMMENDED MAINTENANCE

Ref. Part No.
830013
28072
830011
830012
830010
28277-1
28277-2
830223
01119
01120
28714
28168
61411
28272
28712
01064
08157
1037206
47069
60470
16411
16412
377540
377538
377537
28168

General Recommended Maintenance ltems

Serial Number
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

e N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Assy, Lip Pan

Skirt, Neo, .12, 03.00w 12.80I, 04/ SI
Retainer, Skirt Lh, Side

Retainer, Skirt, Rh, Side

Retainer

Seal, Rbr, Open, 0.19, 0.38w 19.2I

Seal, Rbr, Open, 0.19, 0.38w 09.6I
Retainer, Lip

Belt, Flat, 1.25w X 33.50

Belt, Flat, 1.25w X 38.80

Belt, V, 34.5I, Spcl [3I]

Belt, V [A-16, Hy-T]

Chain, RIr, #41, 075 Pitches

Link, Chain, RIr, #41

Belt, V, 74.01 [31]

Seal, Rbr, Open, 0.50, 0.75w 92.0l Adh
Seal, Lip, 90, 1.3w . Grip 054.0I

Filter, Panl, Dust, 2.2 X 16.0 X 26.0

Seal, Rbr, Clsd, 1.00, 4.9d 03.9h

Belt, V, 19.01, Cogged [4]]

Paint, Airdry, Off-White, 120z (Not Europe)
Paint, Airdry, Teal, 120z, Solid (Not Europe)
Paint, Airdry, Blk, 120z (Not Europe)
Paint, Airdry, Gray, 120z (Not Europe)
Paint, Airdry, Iron Gray, 120z (Not Europe)
Belt, V [A-16, Hy-T]

Qty.

PR RPRRRPRRPRPRPRRPRRRPRPRPRRPRRPRPREPRRREPREPRERRLRRNERE

S10 331581 (10-2013)

1-1




GENERAL RECOMMENDED MAINTENANCE

1-2

$10331581 (6-07)



STANDARD PARTS

SECTION 2
Contents Page
Fig. 1 - Brushes Group, Replacement ....... 2-3
Fig. 2 - Main Frame Group ................. 2-4
Fig. 3 - Motor and Sheaves Group .......... 2-6
Fig. 4 - Wheel Group, Drive ................ 2-8
Fig. 5 - Main Brush Drive Group ........... 2-10
Fig. 6 — Main Brush Idler Group ............ 2-12
Fig. 7 -SideBrushGroup ................. 2-14
Fig. 8 — Main Brush LiftGroup ............. 2-16
Fig. 9 - Battery and Charger Group . ........ 2-18
Fig. 10 - Instrument Panel Group . ........... 2-20
Fig. 11 — Directional Control and Handle Group 2-22
Fig. 12 — Hopper Group . ..........ccouuuu... 2-24
Fig. 13 - Filter and Shaker Motor Group ... ... 2-26
Fig. 14 - Vacuum Fan Group ............... 2-28
Fig. 15 -CoversGroup . ..........c.oouuu... 2-30
Fig. 16 - Electrical Schematic ............... 2-32
Fig. 18 — LabelGroup ............ ... ... .... 2-34
Fig. 19 - Label Group (European Only) . ...... 2-35
Fig. 20 — Documentation Group ............. 2-36

S10 331581 (1-10) 2-1



STANDARD PARTS

2-2

S10 331581 (6-07)



STANDARD PARTS

Fig. 1 - Brushes Group, Replacement

354573- S10
Ref. Part No. Serial Number Description Qty.
1 28002 (000000- )  Brush, Swp, 261, 6 Dr, Umx Wire 1
1 28006 (000000- ) Brush, Swp, 261, 6 Dr, Umx 1
1 28006N (000000- ) Brush, Swp, 261, 6 Dr, Nylon 1
1 28007P (000000- ) Brush, Swp, 261, 6 Dr, Polypropylene 1
1 28172 (000000- ) Brush, Swp, 26l, 18 Sr, Umx 1
1 28235 (000000- )  Brush, Swp, 261, 18 Sr, Umx Wire 1
v 2 28096P (000000- )  Brush Assy, Disk, Swp, 15.0 D, Polypropylene 1
A 3 45154 (000000- )  Hub, Drive, Brush, Side, 0.6b 01.75 Bc 1
v 2 28096N (000000- ) Brush Assy, Disk, Swp, 15.0 D, Nyl 1
A 3 45154 (000000- ) Hub, Drive, Brush, Side, 0.6b 01.75 Bc 1

S10 331581 (6-07) 2-3



STANDARD PARTS

Fig. 2 — Main Frame Group

S10 331581 (8-2015)



STANDARD PARTS

354560 - S10
Fig. 2 - Main Frame Group
Ref. Part No. Serial Number Description Qty.
1 830420 (000000- ) Frame WiIdt, Main 1
2 830013 (000000- ) Assy, Lip Pan 1
3 223198 (000000- ) Screw, Hex, M5 X 0.8 X 10, Fmg 7
4 28072 (000000- )  Skirt, Neo, .12, 03.00w 12.80I, 04/ SI 2
5 830011 (000000- ) Retainer, Skirt Lh, Side 1
6 830012 (000000- ) Retainer, Skirt, Rh, Side 1
7 360826 (000000- ) Screw, FIt, M5 X 0.8 X 12, 10.9 4
8 08057 (000000- )  Skirt, Neo, .19, 02.88w 27.38l, 07/ SI 1
9 830029 (000000- ) Retainer, Rear Seal 1
10 24592 (000000- ) Screw, Hex, #10-24 X 0.75, Fmg 7
11 1070113 (000000- ) Chain, Sash, #35, 03.5L 06 Link 1
12 222467 (000000- ) Caster, Swivel, 5.0d 2.0w, 4hole, Gray 1
13 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 4
14 32491 (000000- ) Washer, Flat, 0.31, Std 4
15 07791 (000000- ) Nut, Hex, FIng, M8 X 1.25 4
16 830006 (000000- ) Assy, Door [Mantis] 1
17 29982 (000000- ) Knob Assy, Rnd, 1.38d .31-06 1.0l, Metal 1
18 08156 (000000- ) Retainer, Screw 1
19 830010 (000000- ) Retainer 1
20 09738 (000000- ) Screw, Hex, M5 X 0.8 X 12, Ss 4
21 41345 (000000- ) Screw, Hex, M12 X 1.75 X 25, 8.8 3
22 09738 (000000- ) Screw, Hex, M5 X 0.8 X 12, Ss 3
23 06549 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI 3
24 01318 (000000- ) Tip, Rbr, 0.94d 0.59b 0.88lI 1
25 763121 (000000- ) Screw, Hex, M10 X 1.5 X 60, FI 1
26 39312 (000000- ) Nut, Hex, Std, M10 X 1.50 1
27 830034 (000000- ) Lintel Weldmt 1
28 361339 (000000- ) Screw, Hex, M6 X 1.0 X 16, Fmg 2
29 06942 (000000- ) Screw, Hex, M6 X 1.0 X 16, 8.8 2
30 32483 (000000- ) Washer, Flat, 0.25, Sae 2
31 07790 (000000- ) Nut, Hex, FIng, M6 X 1.00 2
32 830030 (000000- ) Cover, Widt Lh 1
33 41305 (000000- ) Pin, Clevis, 0.37d X 0.75I 1
34 830031 (000000- ) Lever WIdt, Brake 1
35 09480 (000000- )  Spring, Extn, 1.100d 0.15wir 03.2I 1
36 830072 (000000- ) Angle, Stop 2
37 01708 (000000- ) Screw, Hex, #10-24 X 0.50, Tcut 12
38 830000 (000000- ) Cover, Right Side 1
39 1075194 (000000- )  Bumper WIdt [S10 Overlap] 1
40 06976 (000000- ) Screw, Hex, M12 X 1.75 X 100, 8.8 3
41 830027 (000000- ) Tube 1
42 28277-1 (000000- ) Seal, Rbr, Open, 0.19, 0.38w 19.2| 1
43 28277-2 (000000- ) Seal, Rbr, Open, 0.19, 0.38w 09.6l 1
44 01683 (000000- )  Washer, Flat, 0.22b 0.50d .05, Ss [#10] 6
45 41139 (000000- ) Washer, Lock, Int-Ext, 10 1
S10 331581 (2-2017) 2-5




STANDARD PARTS

Fig. 3 — Motor and Sheaves Group

2-6

S10 331581 (8-2015)



STANDARD PARTS

354561 - S10
Fig. 3 - Motor and Sheaves Group
Ref. Part No. Serial Number Description Qty.
v 1 01192 (000000-007544 ) Motor, Ele, 24vdc 2000rpm 1.00hp 40.0a 1
A 2 00500-4 (000000-007544 ) Key, Woodruff, 0.12 0.50 [Asa#0404] 1
v 1 1042655 (007545- )  Motor, Ele, 24vdc 2000rpm 1.00hp 40.0a 1
A 2 00500-4 (007545- ) Key, Woodruff, 0.12 0.50 [Asa#0404] 1
3 830059 (000000- ) Sheave, Combination 1
4 11398 (000000- ) Pin, Roll, .250d X 2.00l, .250/.256 1
5 1060349 (000000- ) Sheave, 1Grv, 3.045Pd 0.63B [4L] 1
6 46820 (000000- ) Screw, Set, .31-18 X 0.38, NI 2
7 830093 (000000- ) Bracket, Motor Mount 1
8 830099 (000000- )  Support, Battery Tray 1
9 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 8
10 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 6
11 1038292 (000000- ) Plate, Directional, Pivot, Machined 1
12 30205 (000000- ) Screw, Level .38-16 X 2.50 1
13 48996 (000000- ) Screw, FIt, .38-16 X 0.75, Al 2
14 830060 (000000- ) Retainer, Belt 1
15 07785 (000000- ) Nut, Hex, Std, M6 X 1.00, A2, Ss 1
16 1037475 (000000- ) Lever WIdt, Direction Control 1
17 12955 (000000- ) Tube, 0.38Id, 0.560d, 00.2L, Stl, PI 2
18 21197 (000000- ) Screw, Hex, .38-16 X 1.00, G5 2
19 32491 (000000- ) Washer, Flat, 0.31, Std 12
20 01112 (000000- ) Bolt, .38-16, Pivot, Dir Cntrl 1
21 01150 (000000- ) Bolt, Carriage, .38-16 X 2.50, 5 1
22 830055 (000000- ) Spacer, Directional Plate 2
23 01199 (000000- ) Sheave, Flat, 1.8d 1.38w 0.67b 4
24 50902 (000000- ) Nut, Hex, Lock, .38-16, NI 2
25 21198 (000000- ) Screw, Hex, .38-16 X 1.25, G5 2
26 830153 (000000- ) Arm, Shaft Assy, Idler 1
27 830156 (000000- ) Pulley, Assy 1
28 08711 (000000- ) Nut, Hex, Lock, M12 X 1.75,NI 1
29 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 1
30 830154 (000000- ) Retainer 1
31 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 1
32 26212 (000000- )  Spring, Extn, 0.620d 0.07wir 04.0I 1
33 01120 (000000- ) Belt, Flat, 1.25w X 38.80 1
34 01119 (000000- ) Belt, Flat, 1.25w X 33.50 1
35 28714 (000000- ) Belt, V, 34.51, Spcl [3] 1
36 09162 (007621- ) Screw, Set, Soc, M6 X 1.00 X 8, NI 2
S10 331581 (2-2018) 2-7




STANDARD PARTS

Fig. 4 — Wheel Group, Drive

2-8

S10 331581 (4-09)



STANDARD PARTS

Py
©oOo~NOO UM WNRER DO

ol
P o

12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28

29
30
31
32
33
34
35
36

> >

Part No.
830206
830350
830207
28865
361339
08711
61290
830214
30147
39349
01760
51137
25887
24597
32983
830196
830210
06946
08708
00500-1
30174
57496
61411
28272
08142
06944
830491
830230
9004024
28546
830197
830205
15678
08708
01684
11329
01684

Serial Number
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

Fig. 4 - Wheel Group, Drive

el N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Hub, Wheel, Machined

Bearing, Ball

Sleeve

Sprocket, #41, 45tooth, 2.250b
Screw, Hex, M6 X 1.0 X 16, Fmg
Nut, Hex, Lock, M12 X 1.75,NI
Differential

Sleeve

Sheave, Flat, 6.8d 1.42w 2.12b
Washer, Flat, 0.31, Sae

Nut, Hex, Lock, .31-18, NI, Thin
Flange, Brg, 1.8id 3h

Bearing, W/ Collar, 0.75b 1.85d 1.06w
Bolt, Carriage, .31-18 X 0.75

Nut, Hex, Lock, .31-18, NI
Countershaft

Coupling, Half

Screw, Hex, M6 X 1.0 X 35, 8.8

Nut, Hex, Lock, M6 X 1.00, NI

Key, Woodruff, 0.09 0.50 [Asa#0304]
Sprocket, #41, 08tooth, 0.50b
Screw, Set, .25-20 X 0.31, NI

Chain, RIr, #41, 075 Pitches

Link, Chain, Rlr, #41

Guide, Chain, Drive, Wheel

Screw, Hex, M6 X 1.0 X 25, 8.8
Plate, Chain Guide

Angle, Stop

Wheel Assy [S10]

Tire, 10.0x2.00 [Ehs]

Rim, Half, 06.5 X 0.50 4.5bc/6bolt Inner
Rim, Half, 06.5 X 0.50 4.5bc/6bolt Outer
Screw, Hex, M6 X 1.00 X 16, Ss
Nut, Hex, Lock, M6 X 1.00, NI
Washer, Flat, 0.27b 0.69d .05, Ss
Screw, Hex, M6 X 1.0 X 16, Ss, NI
Washer, Flat, 0.27b 0.69d .05, Ss

354566- S10

Qty.

DO WWWERRFPENENAEANMNMNMNNAENMNMNOAEANPEFPOODNMAMRADEAEPRPAERLPNODNDMNDRAENDN

S10 331581 (8-2015)

2-9




STANDARD PARTS

Fig. 5 — Main Brush Drive Group

2-10 S10 331581 (4-09)



STANDARD PARTS

Py
©oOo~NOO UM WNRER DO

ol
P o

12
13
14
15
16
17

18
19
20
21
22
23
24
25

> > >

Part No.
830345
23217
28867
830342
830343
20050
830149
26103
26239
830135
09062
07785
830346
830350
01513
18136
830132
9004025
830163
18276
830353
28388
28387
09162
00911
28168

Fig. 5 - Main Brush Drive Group

Serial Number
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

e N N N N N N N N N N N N N N N N N N N N N N N N

Description

Arm, Drive, Brush, Machining

Ring, Retaining, Int, 1.18d, [Inverted]
Bearing, W/ Shaft, 1.18d 6.31 0.63
Plug, Drive, Brush

Pin

Pin, Roll, .312d X 1.871, .312/.318
Shaft, Long

Pin, Roll, .187d X 1.25l, .187/.192
Pin, Roll, .250d X 1.25l, .250/.256
Bushing

Screw, Flt, Soc, M6 X 1.00 X 16, 10.9
Nut, Hex, Std, M6 X 1.00, Ss
Sheave, Ildler, Brush, Drive, Machining
Bearing, Ball

Ring, Retaining, Int, 1.38d, Basic
Ring, Retaining, Ext, 0.62d, Basic
Fitting, Grease, Str 6mm

Sheave Assy, Drive, Brush [S10]
Sheave Half, Inner, Machining

Pin, Dowel, 0.2502d X 1.50I

Sheave, Half, Outer

Retainer

Spring, Extn, 0.41o0d 0.07wir 01.6l
Screw, Set, M6 X 1.0 X 8, NI

Key, Sq, 0.19 X 0.19, 0.75I

Belt, V [A-16, Hy-T]

354564 - S10

Qty.

PRPNWONRPNRRPRRPRPREPNR OWRRPRPREPNRARRLNER

S10 331581 (8-2015)

2-11




STANDARD PARTS

Fig. 6 — Main Brush Idler Group

2-12 S10 331581 (6-07)



STANDARD PARTS

354575 - S10
Fig. 6 - Main Brush Idler Group
Ref. Part No. Serial Number Description Qty.
1 830142 (000000- )  Plug, Idler, Brush, Machining 1
2 28852 (000000- ) Finger 2
3 19066 (000000- ) Washer, Flat, 10 2
4 12312 (000000- ) Screw, Hex, M5 X 0.8 X 12, 8.8 2
5 830137 (000000- ) Arm 1
6 23217 (000000- ) Ring, Retaining, Int, 1.18d, [Inverted] 2
7 28868 (000000- ) Bearing, W/ Shaft, 1.18d 3.31 0.63 1
8 20050 (000000- ) Pin, Roll, .312d X 1.871, .312/.318 2
9 830136 (000000- ) Shaft, Short 1
10 26103 (000000- ) Pin, Roll, .187d X 1.25I, .187/.192 1
11 26239 (000000- ) Pin, Roll, .250d X 1.25I, .250/.256 1
12 830135 (000000- ) Bushing 1
13 06943 (000000- ) Screw, Hex, M6 X 1.0 X 20, 8.8 3
14 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 6
15 08708 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI 3
16 28862 (000000- )  Washer, Thrust, 0.63b 1.12d 0.06[Toring] 1
17 18136 (000000- ) Ring, Retaining, Ext, 0.62d, Basic 1
18 830132 (000000- ) Fitting, Grease, Str 6mm 1
S10 331581 (6-07) 2-13




STANDARD PARTS

Fig. 7 — Side Brush Group

2-14 S10 331581 (8-2015)



STANDARD PARTS

Py
@

AV
AA

O©oOo~NOOTLA, WNPR

ol
P o

12
13
14
15
16
17
18
19
20

Part No.
9004027
1044996
1045005
28078
00911
28121
830171
28712
11329
01684
33401
07786
15173
08085
830154
09740
32490
1042573
830161
09244
07789

Serial Number
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

Fig. 7 - Side Brush Group

N N N N N N N N N N N N N N N N N N N N N

Description

Gearbox Kit, Brush, Side [S10]
Gearbox, Reducer

Breather, Hyd, 0.12npt

Gasket

Key, Sq, 0.19 X 0.19, 0.75I
Sheave, 01grv, 02.5pd 0.62b [3I]
Arm WIdt, Sppt, Brush, Side

Belt, V, 74.01 [3l]

Screw, Hex, M6 X 1.0 X 16, Ss, NI
Washer, Flat, 0.27b 0.69d .05, Ss
Screw, Hex, M8 X 1.25 X 50, Ss, Fl
Nut, Hex, Std, M8 X 1.25, Ss
Pin, Clevis, 0.25d X 1.25I

Pin, Cotter, Hair, 0.31D .058 Wir
Retainer

Screw, Hex, M8 X 1.25 X 20, Ss
Washer, Flat, 0.25, Std

Retainer

Guide, Belt

Screw, Hex, M5 X 0.80 X 16, 8.8
Nut, Hex, FIng, M5 X 0.80

354565 - S10

Qty.

NNRPRPRNNRPRPRRPRRPRPAIMRRRPRERRERRR

S10 331581 (8-2015)

2-15




STANDARD PARTS

Fig. 8 — Main Brush Lift Group

2-16 S10 331581 (6-07)



STANDARD PARTS

354576 - S10
Fig. 8 - Main Brush Lift Group
Ref. Part No. Serial Number Description Qty.
1 830123 (000000- ) Handle, Brush Lift 1
2 25014 (000000- ) Nut, Hex, Std, .38-16 1
3 32520 (000000- ) Nut, Hex, Jam, .25-20 1
4 01139 (000000- ) Handle, Tee 1
5 14330 (000000- ) Yoke,End,Adjustable 1
6 43954 (000000- ) Nut, Hex, Std, .38-24 1
7 830126 (000000- ) Rod, Brush Lift 1
8 39562 (000000- ) Nut, Hex, Jam, .38-16, Lh 1
9 40352 (000000- )  Turnbuckle, Body, .38thread, 03.9I 1
10 32491 (000000- ) Washer, Flat, 0.31, Std 4
11 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 1
12 06955 (000000- ) Screw, Hex, M8 X 1.25 X 35, 8.8 1
13 29005 (000000- ) Seal 2
14 830129 (000000- ) Strip 3
15 830131 (000000- )  Shaft Widmt, Brush Lift 1
16 830128 (000000- ) Clamp, Conduit 3
17 361339 (000000- ) Screw, Hex, M6 X 1.0 X 16, Fmg 6

S10 331581 (6-07) 2-17



STANDARD PARTS

Fig. 9 — Battery and Charger Group

2-18 S10 331581 (8-2015)



STANDARD PARTS

354563 - S10
Fig. 9 - Battery and Charger Group
Ref. Part No. Serial Number Description Qty.
1 1041904 (000000- ) Bracket, Charger, Battery 1
2 1041538 (000000- ) Bracket, Charger 1
3 830090 (000000- ) Tray WIidt, Batt Lh 1
4 830094 (000000- ) Tray WIdt, Batt Rh 1
5 1073625 (000000- ) Charger, 24Vdc 11A 100/240Vac 50/60Hz 1
6 09228 (000000- ) Screw, Hex, M4 X 0.70 X 20, 8.8 4
7 41578 (000000- ) Washer, Flat, #06, Ss 8
8 33932 (000000- ) Nut, Hex, Lock, M4 X 0.70, NI, Ss 4
9 1039471 (000000- ) Contactor, 24vdc, 60a, Spno 1
10 06943 (000000- ) Screw, Hex, M6 X 1.0 X 20, 8.8 2
11 41185 (000000- )  Washer, Flat, Belleville, .25 2
12 07790 (000000- ) Nut, Hex, FIng, M6 X 1.00 4
13 375120 (000000- )  Circuitbreaker, 60.0a [Resetable] 1
14 140841 (000000- ) Screw, Pan, #10-32 X 0.62, Phl, Ss 2
15 07514 (000000- ) Washer, Lock, Int, #10, Ss 2
16 1015046 (000000- ) Battery, Wet, 12Vdc 0155Ah 2
16 1041455 (000000- ) Battery, 12Vdc 0125Ah [5H, J150Eaps] (Europe Only) 2
16 994201 (000000- ) Battery, 12Vdc 0105Ah [5H, Gf12105] (Europe Only) 2
16 1214515 (000000- ) Battery, Wet, 12vdc, 120ah 2
17 378764 (000000- ) Strap 2
18 86421 (000000- ) Cable, 06ga 27.0I Blk .34ring /.34ring 1
19 01094 (000000- ) Cable, 06ga 12.0I Blk .38ring /.38ring 2
20 02076 (000000- ) Boot, 90deg .50id .57id X .84id 1.01,Blk 3
v 21 49443 (000000- ) Harness, Cable, Battery 2
A 22 49548 (000000- )  Connector, Anderson, 50a, Red 1
23 1025642 (000000- ) Cord, Power, 16/3, 4.5 Meters, Blk [Us] 1
23 1032820 (000000- ) Cord, Power, Blk [4.5Meter, UK] 1
23 1032849 (000000- ) Cord, Power, Blk [4.5Meter, Ce] 1
24 29982 (000000- ) Knob Assy, Rnd, 1.38d .31-06 1.0l, Metal 1
25 07791 (000000- ) Nut, Hex, FIng, M8 X 1.25 4
26 32483 (000000- ) Washer, Flat, 0.25, Sae 4
27 32491 (000000- ) Washer, Flat, 0.31, Std 4
28 361339 (000000- ) Screw, Hex, M6 X 1.0 X 16, Fmg 4
29 130773 (000000- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 11
30 1014295 (000000-007670 ) Clip, Grip, Hose, 0.75-1.12, Blk VyI,Stl 1
31 1040860 (000000- ) Bracket, Holder, Fuse 1
32 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 6
33 10632-12  (000000- ) Grommet, Rbr, 0.38id, F/0.5h, .12 Matl 2
34 1016331 (000000- ) Washer, Flat, 0.34b 1.25d .11, Ss 1
35 1042370 (000000- ) Tube, 0.16id 0.380d 00.3l, Ss 2
36 06924 (000000- ) Screw, Pan, Phl, M3 X 0.50 X 30, 4.8 2
37 39658 (000000- ) Washer, Lock, Int, 04 2
38 41578 (000000- ) Washer, Flat, 06, Ss 2
39 07807 (000000- ) Nut, Hex, Std, M3 X 0.50, A2, Ss 2
40 1049343 (007539-007670 ) Strap, Cable 1
41 09206 (000000-007670 ) Screw, Hex, M4 X 0.70 X 12, 8.8 1
42 41578 (000000-007670 ) Washer, Flat, 06, Ss 1
43 33932 (000000-007670 )  Nut, Hex, Lock, M4 X 0.70, NI, Ss 1
44 32982 (000000- ) Washer, Lock, Int, 0.25 4
45 19066 (000000- ) Washer, Flat, 0.25b 0.56d .05, PI, 10 4
S10 331581 (2-2017) 2-19




STANDARD PARTS

Ref.

46
47
48
49
50
51
52
53

Part No.
01714
32984
39349
20170
32980
01683
01713
87435

Fig. 9 - Battery and Charger Group

Serial Number
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

N N N N N N N N

Description

Nut, Hex, Std, .25-28
Washer, Lock, Int, 0.31
Washer, Flat, 0.31, Sae
Nut, Hex, Jam, .31-24
Washer, Lock, Int, 10
Washer, Flat, 10, Ss

Nut, Hex, Std, 10-32,

Nut, Hex, Flexlock, .31-18

Qty.

A NDNDNNDNDNDN

2-20

S10 331581 (8-2015)



STANDARD PARTS

S10 331581 (8-2015) 2-21



STANDARD PARTS

Fig. 10 - Instrument Panel Group

S10 331581 (2-2017)

2-22



STANDARD PARTS

354571 - S10
Fig. 10 - Instrument Panel Group
Ref. Part No. Serial Number Description Qty.
1 1040896 (000000- ) Panel, Instrument W/Label N/A 1
1 1040960 (000000- ) Panel, Instrument W/Label Ce 1
v 2 222282 (000000- )  Switch, Key, Spdt 1
A 3 222684 (000000- ) Key [Set Of 2] 1
4 09338 (000000- ) Timer, 12vdc, 20 Sec, One-Shot 1
5 1039472 (000000- ) Relay, 24vdc, 40a Spdt 1
6 48992 (000000- ) Screw, Pan, Phl, 10-24 X 1.50, G1 1
7 45181 (000000- ) Nut, Hex, Lock, #10-24, NI 1
8 57803 (000000- )  Circuitbreaker, 15.0a, Resetable 1
9 57751 (000000- ) Boot, Dome, .72id .72, Clear 1
10 9005782 (000000-007750 ) Indicator Kit, Discharge, Battery, Replmt 1
10 1058598 (007751- ) Indicator, Battery, 24Vdc 1
11 579211 (000000- ) Nut, Hex, Lock, M3 X 0.50, Ss 4
12 1014572 (000000- ) Gauge, Hourmeter, 14-48vdc, Lcd, Rt,.1hr 1
13 63266 (000000- ) Switch, Toggle, 10a Spst, Sealed 1
14 1075003 (000000- ) Keychain, Rectangle, Parts & Service 1
S10 331581 (2-2017) 2-23




STANDARD PARTS

Fig. 11 - Directional Control and Handle Group

2-24 S10 331581 (8-2015)



STANDARD PARTS

Py
@

Part No.
1037095
1037127
1037137
76570
52508
830043
1039612
222504
32491
08709
1037961
1037963
1037962
20170
58311
50909
69582
32490
39005
20170
32491
10632-12
09244
07789
29545
06549

O©oOo~NOOTLA, WNPR

NNNNNNNRRRRPRPRRRERR PR
OURNRWNRPROOONOUDWNERER O

Fig. 11 - Directional Control and Handle Group

Serial Number
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Handle Weldment, Main, Mantis
Handle Weldment, Forward, Mantis
Handle Weldment, Reverse, Mantis
Screw, Hex, M8 X 1.25 X 30, 8.8
Washer, Wavy, 0.53b 0.81d .09
Sleeve

Spring, Torsion

Screw, Hex, M8 X 1.25 X 55, Ss
Washer, Flat, 0.31, Std

Nut, Hex, Lock, M8 X 1.25, NI

Rod, Propel Control

Rod, Upper, Control Lever

Rod, Lower, Dir Cntrl Link

Nut, Hex, Jam, .31-24

Clevis, Adj, 0.31pin, 0.31-24
Balljoint, .31-24 Fem, .31-24 Mal, Qdc
Pin, Clevis, 0.31d X 1.00I

Washer, Flat, 0.25, Std

Pin, Cotter, .094 X 0.75

Nut, Hex, Jam, .31-24

Washer, Flat, 0.31, Std

Grommet, Rbr, 0.38id, F/0.5h, .12 Matl
Screw, Hex, M5 X 0.80 X 16, 8.8
Nut, Hex, FIng, M5 X 0.80

Spring, Extn, 0.560d 0.05wir 02.0I
Nut, Hex, Lock, M5 X 0.80, NI

354577 - S10

Qty.

PRPRRPRPAMNRPRPRPRPRPRRPRPEPRPRPRPAMNODMRLRNANRRR

S10 331581 (8-2015)

2-25




STANDARD PARTS

Fig. 12 - Hopper Group

2-26 S10 331581 (2-2017)



STANDARD PARTS

354567 - S10
Fig. 12 - Hopper Group
Ref. Part No. Serial Number Description Qty.
1 1040967 (000000- ) Hopper W/Label N/A 1
1 1040987 (000000- ) Hopper W/Label Ce 1
2 830221 (000000- ) Plate, Hopper Catch 2
3 76570 (000000- ) Screw, Hex, M8 X 1.25 X 30, 8.8 4
4 32491 (000000- ) Washer, Flat, 0.31, Std 8
5 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 4
6 830217 (000000- ) Handle, Hopper Lift 2
7 12768 (000000- ) Handle, Knuckle 1
8 32492 (000000- ) Washer, Flat, 0.38, Std 4
9 09291 (000000- ) Screw, Hex, M10 X 1.5 X 20, Ss 4
10 830229 (000000- ) Handle, Lift 1
11 76957 (000000- ) Screw, Hex, .31-18 X 1.50, G5 1
12 39349 (000000- ) Washer, Flat, 0.31, Sae 1
13 01760 (000000- ) Nut, Hex, Lock, .31-18, NI, Thin 1
14 03292B (000000- )  Grip, Handle, Rnd 1
15 51787 (000000- ) Bumper, Rbr, 0.6d 0.34th 0.3d Tip 1
16 830013 (000000- ) Assy, Lip Pan 1
17 830223 (000000-008474 ) Retainer, Lip 1
18 15678 (000000- ) Screw, Hex, M6 X 1.00 X 16, Ss 7
19 01684 (000000-008474 ) Washer, Flat, 0.27b 0.69d .05, Ss 7
20 01272 (000000- ) Pin, Clevis, 0.62d X 1.50I 2
21 08182 (000000- ) Pin, Cotter, .125 X 1.00 2
22 08712 (008475- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 7
23 01684 (008475- ) Washer, Flat, 0.27b 0.69d .05, Ss 14

S10 331581 (2-2017) 2-27



STANDARD PARTS

Fig. 13 - Filter and Shaker Motor Group

S10 331581 (2-2017)

2-28



STANDARD PARTS

354569 - S10
Fig. 13 - Filter and Shaker Motor Group

Ref. Part No. Serial Number Description Qty.
1 54121 (000000-008133 ) Motor, Ele, 12Vdc 1375rpm 0.08hp 08.4a 1
1 1059576 (008134- ) Motor, Ele, 12Vdc, Shakr 1
2 1049243 (000000-008133 ) Weight, Eccentric 1
2 1053321 (008134- )  Weight, Eccentric, Pntd 1
3 20634 (000000- ) Screw, Set, #10-24 X 0.25, NI 2
4 830262 (000000- )  Strap, Shaker Motor 1
5 06660 (000000- ) Bumper, Shakr 1
6 01335 (000000- ) Rivet, Blind, .125d X 0.44 X .25d, Alm 2
7 1047102 (000000- ) Washer, Rivet 2
8 9006403 (000000-007636 ) Filterbox WIdt Kit, Replmt [S10] 1
8 1046511 (007637~ ) Filterbox Widt 1
9 830270 (000000- ) Plate, Support Shaker 1
10 44893 (000000- )  Strip, Rbr, 0.06 03.90w 10.0I 1
11 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 6
12 32491 (000000- ) Washer, Flat, 0.31, Std 6
13 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 4
14 77728 (000000- ) Gasspring, 130Lb, 6.2Strk 1
15 64595 (000000- )  Clip, Safety, Gasspring 2
16 58494 (000000- ) Stud, Ball, .39d .31-16, Gasspring 2
17 01760 (000000- ) Nut, Hex, Lock, .31-18, NI, Thin 2
18 57702 (000000- ) Cable, Glv .06d 012.01 .26eye /.26eye 6
19 01708 (000000- ) Screw, Hex, #10-24 X 0.50, Tcut 1
20 9006403 (000000-007636 ) Filterbox, Widt Kit, Replmt [S10] 1
21 01321 (000000- ) Hook, S, .14D 1.5L, PI 1
v 9004026 (000000- )  Cover Assy, Filterbox [S10] 1
A 22 01064 (007637~ ) Seal, Rbr, Open, 0.50, 0.75w 92.0l Adh 1
A 23 1046509 (007637- )  Cover WiIdt, Filterbox 1
24 1041031 (000000-007389 ) Cover, Front W/Label 1
24 1047839 (007390- )  Cover, Front W/Label 1
25 830419 (000000-007636 ) Washer, Sealing, M8 5
26 1037254 (000000-007636 ) Screw, Thumb 5
27 08156 (000000-007636 ) Retainer, Screw 5
28 08157 (000000- ) Seal, Lip, 90, 1.3w. Grip 054.0l 1
29 1037206 (000000- ) Filter, Panl, Dust, 2.2 X 16.0 X 26.0 1
29 1045949 (000000- ) Filter, Panl, Syn, 2.7 X 16.0 X 26.0 1
30 55248 (000000- ) Mount, Cable Tie 1
31 130773 (000000- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 1
32 30169 (007637- )  Washer, Sealing, 0.28B 1.25D Ss, Neo 5
33 1052189 (007637~ ) Knob, Stud, .25-20 1.1 5
34 1052228 (007637~ ) Nut, Retainer, R/.250D 5
35 82138 (007637~ ) Nut, Spd, Clip, .25-20 [.025-.150] 4

S10 331581 (2-2017) 2-29



STANDARD PARTS

Fig. 14 - Vacuum Fan Group

2-30 S10 331581 (4-09)



STANDARD PARTS

> > >
Y]
o,

O©oOo~NOOTLA, WNPER

ol
P o

12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37

Part No.
9004267
830279
32525
41561
19066
08708
00500-4
1042575
46820
830233
00960
08143
830240
41189
830244
16931
07791
41185
08709
32491
830246
82733
02712
12312
06549
01684
23481
23498
07786
47069
763054
41430
60470
830251
830239
830406
06943

Fig. 14 - Vacuum Fan Group

Serial Number
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Bearing Assy

Shaft, Drive, Vacuum Fan

Bearing, Ball, 0.67b 1.57d 0.47w
Housing, FIng, Brg

Washer, Flat, #10

Nut, Hex, Lock, M6 X 1.00, NI

Key, Woodruff, 0.12 0.50 [Asa#0404]
Sheave, 01grv, 1.8/2.1pd 0.63b [31/4]]
Screw, Set, .31-18 X 0.38, NI

Sleeve

Key, Sq, 0.12 X 0.12, 0.50l

Impeller, 9.00d X 0.376b

Housing WIdt, Vac Fan

Screw, Hex, #06-20 X 0.38, Fmg [Ab]
Bracket, Fan Pivot

Screw, Hex, M8 X 1.25 X 20, 8.8
Nut, Hex, FIng, M8 X 1.25

Washer, Flat, Belleville, .25

Nut, Hex, Lock, M8 X 1.25, NI
Washer, Flat, 0.31, Std

Adaptor WIdt, Filter To Fan

Gasket, Sensor, Thermal

Sensor Assy, Thermal, 140deg, Nc [Reset]
Screw, Hex, M5 X 0.80 X 12, 8.8
Nut, Hex, Lock, M5 X 0.80, NI
Washer, Flat, 0.27b 0.69d .05, Ss
Hose, Flex, Vacuum, 04.0d, 005.0I
Clamp, Hose, Wormdrive, 3.56-4.50d, .50w
Nut, Hex, Std, M8 X 1.25, Ss

Seal, Rbr, Clsd, 1.00, 4.9d 03.9h
Screw, Hex, M10 X 1.5 X 75, 8.8
Nut, Hex, Lock, M10 X 1.5, NI

Belt, V, 19.01, Cogged [4]]

Plate, Backing

Bracket WIdt, Mtg. Vac Fan

Plate, Backing, Fan Housing

Screw, Hex, M6 X 1.0 X 20, 8.8

354568 - S10

Qty.

AR RPRPRRPRRPRPRPRPNRPNNNRPRPRPRPREPNAMDMRPRORPRPRPRPNRPEANMNRNRER

S10 331581 (2-2017)

2-31




STANDARD PARTS

Fig. 15 - Covers Group

$10 331581 (1-10)

2-32



STANDARD PARTS

354562 - S10
Fig. 15 - Covers Group
Ref. Part No. Serial Number Description Qty.
1 830049 (000000- )  Support, Rear 1
2 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 9
3 32491 (000000- ) Washer, Flat, 0.31, Std 6
4 223198 (000000- ) Screw, Hex, M5 X 0.8 X 10, Fmg 13
5 1041121 (000000- ) Channel WIdt, Center W/Labels Na 1
5 1041124 (000000- ) Channel WIdt, Center W/Label Ce 1
6 830106 (000000-007389 ) Cover, Rear 1
6 1047834 (007390- ) Cover, Rear, Pntd 1
7 09244 (000000- ) Screw, Hex, M5 X 0.80 X 16, 8.8 3
8 01683 (000000- )  Washer, Flat, 0.22b 0.50d .05, Ss [#10] 3
9 11329 (000000- ) Screw, Hex, M6 X 1.0 X 16, Ss, NI 2
10 19066 (000000- ) Washer, Flat, #10 2
11 830108 (000000-007389 ) Cover, Pocket 1
11 1047830 (007390- ) Cover, Pocket, Pntd 1
12 72968 (000000- ) Rivet, Plstc, .250d X 0.90 2
13 1040831 (000000-007389 ) Cover, Rh, W/ Label Rep.by1047815 1
13 1047815 (007390- ) Cover, Rh, Pntd, W/ Label 1
14 1040817 (000000-007389 ) Cover, Lh, W/ Label [S10] Rep.by1047810 1
14 1047810 (007390- ) Cover, Lh, Pntd, W/ Label [S10] 1
15 09367 (000000- ) Magnetic Strip Flex 1.0 .06 11 2
16 64757 (000000- ) Bumper, Rbr, Adh, 0.50d 0.14th 6
17 830448 (000000- ) Hinge, Lift Off, In-line 4
18 06932 (000000-007100 ) Screw, Pan, M5 X 0.80 X 10, 4.8 16
19 07791 (000000- ) Nut, Hex, FIng, M8 X 1.25 3
20 01683 (000000-007100 ) Washer, Flat, 0.22b 0.50d .05, Ss [#10] 8
21 01683 (007101- )  Washer, Flat, 0.22b 0.50d .05, Ss [#10] 8
22 06932 (007101- ) Screw, Pan, M5 X 0.80 X 10, 4.8 8
23 06931 (007101- ) Screw, Pan, M5 X 0.80 X 6, 4.8 8
24 10632 (007671-007389 ) Grommet, Rbr, 0.89id, F/1.2h, .14 Matl 1
24 1074139 (007390- ) Grommet, Rbr, 1.00id, 1.2hole, .19 Grv 1
25 1057797 (007671- ) Bracket, Cord Wrap 1
26 06943 (007671~ ) Screw, Hex, M6 X 1.00 X 20, 8.8 4
27 32483 (007671~ ) Washer, Flat, 0.25, Sae 4
28 30013 (007671- ) Washer, Flat, 0.31, Fendr 4
29 08708 (007671~ ) Nut, Hex, Lock, M6 X 1.00, NI 4
S10 331581 (8-2015) 2-33




STANDARD PARTS

Fig. 16 - Electrical Schematic

—<1RED >Chavger Plug Red Charger Plug Black < >—13BLK
= 1[1] = = 1[1] =
P Y
12 vDC 12vDC
3| 3|
04 04
M1B MG1 g g
IS S|
CB%
URED 1 —~ 62/BRN | 72BRN 2 11 5GRN
1T
15A SHAKER_RELAY SHAKER MOTOR
— ©
/]\ /[\ CLOSURE OF
KEY SWITCH,
ol v THE OUTPUT
p— 2 CONTACT
TRANSFERS.
WHEN KEY
TIMER SWITCH
. OPENS, TIME
3 = DELAY
\l/ BEGINS.
N
8GRY 6/BLU
M1A
SW.
7PUR 6/BLU
SHAKER SWITCH
SHAKER RELAY COIL
6/BLU 6/BLU
62/BRN 1 2 13/BLK
B+ GND
/ 1 Fl 2 S2 6/ 6l Swi G /G 4 KEY_OUTL :
1/RED AYEL BLU BLU 5GRN 5/GRN
| o~0 o BATTERY GAUGE
CHARGER SAFETY SWITCH MAIN KEY
FUSE 15A
SAFETY SWITCH
NOT NEEDED
WHEN ON-BOARD
CHARGER IS
PRESENT.
s1 M2A
5/GRN P11 -1 52/BRN 13/BLK |
- S—13/BLK 4
2712 MAIN CONTACTOR COIL
THERMAL SENSOR
i ]
L -
Z o
< =
5/GRN 1 P
ONBOARD CHARGER + 13/BLK
INTCLK2 e INTLCK1
< - >— HOUR METER
HB300-24 BAT_NEG 13/BLK 13/BLK
@: S BAT_POS
1/RED 1/RED
CB2 M2B
CABLE 222218 1.2 CABLE 01094 Ny CABLE 01094 27 °= 1 CABLE 86421
60A
MAIN CONTACTOR MAIN DRIVE MOTOR

1040284 - ALL

2-34

S10 331581 (10-2013)



STANDARD PARTS

Fig. 17 — Wire Harnesses Group

=
Bl
o

o

/]
— et (] n@

,
;
229 —
B = aEl

) VBJA g

(&) 2 -85

zo. raz
2 fom =0 =8| |

(@5 oy S
TSN
ESN]

e

E—
.
F
8
@
‘
AHFLLYE

2

Za

3

Iz h

5P

5

N

21

or —

5 o

gh o

e 2

e zh

& hl
,N :
4% — N

-BI=

]
2%
o x

- s
B ¥
Y
g
- -
g5 " EF o HHH-
Bz -
g3- % 2
% e : 8 !
N 5 -
N ]
8
n
a
g a
g g

HOLON
B

|
9 @ol
o [
(ele)

? o xe

oz

oL Xt
9L X6

AV
HOLOW HINVHS

*EIE

=T

ow
I>
>3
i
om
mD
%

354572

Ref. Part No. Serial Number Description Qty.
v 1 1035897 (000000- ) Harness, Main, 24vdc [S10] 1
A 2 762514 (000000- ) Fuse, Blade, 015A, 32Vdc 1

S10 331581 (10-2013) 2-35



STANDARD PARTS

Fig. 18 - Label Group

A\

PR

faa—

[

& 1040873 &
354574
Ref. Part No. Serial Number Description Qty.
1 830449 (000000- ) Label, Set, Info/Hzrd, Na, Tw 1

2-36 S10 331581 (1-10)



STANDARD PARTS

Fig. 19 - Label Group (European Only)

f
-~
[/~
I_[
-
it
]
[
[
IH
[
| 2
u
|
I
I
L
YN
\_ 1040873 y
354574
Ref. Part No. Serial Number Description Qty.
1 1058225 (000000- ) Label Set, Info/Hzrd, Ce, Tw 1
2-37

$10 331581 (1-10)



STANDARD PARTS

Fig. 20 - Documentation Group

Ref. Part No. Serial Number Description Qty.
331580 (000000- )  Oprtr, Manual, En [S10] 1
331581 (000000- ) Manual, Parts [S10, En] 1
331582 (000000- )  Oprtr, Manual, Es [S10] 1
331583 (000000- ) Oprtr, Manual, Fr [S10] 1
331584 (000000- ) Oprtr, Manual, Jp [S10] 1
331587 (000000- ) Oprtr, Manual, Cn [S10] 1
331585 (000000- ) Service, Manual, En [S10] 1
1039731 (000000- ) Video, Oprtr, Dvd [S10] 1
1040301 (000000- ) Wall Chart [S10] 1
9004548 (000000- ) Manual, Oprtr [S10, Pt, Br] 1
9007288 (000000- ) Manual, Oprtr [S10 E, Bg Ce] 1
9007289 (000000- ) Manual, Oprtr [S10 E, Cz Ce] 1
9007290 (000000- ) Manual, Oprtr [S10 E, De Ce] 1
9007291 (000000- ) Manual, Oprtr [S10 E, Dk Ce] 1
9007292 (000000- ) Manual, Oprtr [S10 E, Ee Ce] 1
9007293 (000000- ) Manual, Oprtr [S10 E, En Ce] 1
9007294 (000000- ) Manual, Oprtr [S10 E, Es Ce] 1
9007295 (000000- ) Manual, Oprtr [S10 E, Fi Ce] 1
9007296 (000000- ) Manual, Oprtr [S10 E, Fr Ce] 1
9007297 (000000- ) Manual, Oprtr [S10 E, Gr Ce] 1
9007298 (000000- ) Manual, Oprtr [S10 E, Hu Ce] 1
9007299 (000000- ) Manual, Oprtr [S10 E, It Ce] 1
9007300 (000000- ) Manual, Oprtr [S10 E, Lt Ce] 1
9007301 (000000- ) Manual, Oprtr [S10 E, Lv Ce] 1
9007302 (000000- ) Manual, Oprtr [S10 E, NI Ce] 1
9007303 (000000- ) Manual, Oprtr [S10 E, No Ce] 1
9007304 (000000- ) Manual, Oprtr [S10 E, PI Ce] 1
9007305 (000000- ) Manual, Oprtr [S10 E, Pt Ce] 1
9007306 (000000- ) Manual, Oprtr [S10 E, Ro Ce] 1
9007307 (000000- ) Manual, Oprtr [S10 E, Ru Ce] 1
9007308 (000000- ) Manual, Oprtr [S10 E, Se Ce] 1
9007309 (000000- ) Manual, Oprtr [S10 E, Si Ce] 1
9007310 (000000- ) Manual, Oprtr [S10 E, Sk Ce] 1
9007311 (000000- ) Manual, Oprtr [S10 E, Tr Ce] 1

2-38 $10 331581 (1-10)



CROSS REFERENCE

CONTENTS PAGE
PART NUMBER TO PAGE NUMBER CROSS REFERENCE LIST .. ... e 3-2
PART DESCRIPTION TO PAGE NUMBER CROSS REFERENCE LIST ...... ... i 3-5

S10 331581 (2-2018)



CROSS REFERENCE

PART NUMBER TO PAGE NUMBER CROSS REFERENCE LIST

Part Page Part Page Part Page
Number Number Number Number Number Number
00500-1 ....... 2-9 08712 ........ 2-27 1047810 ....... 2-33
00500-4 ....... 2-7,2-31 09010 ........ 2-5 1047815 ....... 2-33
00911 ......... 2-11,2-15 09062 ........ 2-11 1047830 ....... 2-33
00960 ........ 2-31 09162 ........ 2-7, 2-11 1047834 ....... 2-33
01064 ........ 1-1, 2-29 09206 ........ 2-19 1047839 ....... 2-29
01094 ........ 2-19 09228 ........ 2-19 1049243 ....... 2-29
01112 ......... 2-7 09244 ........ 2-15, 2-25, 2-33 1049343 ....... 2-19
01119 ......... 1-1, 2-7 09291 ........ 2-27 1052189 ....... 2-29
01120 ......... 1-1,2-7 09338 ........ 2-23 1052228 ....... 2-29
01139 ......... 2-17 09367 ........ 2-33 1053321 ....... 2-29
01150 ......... 2-7 09480 ........ 2-5 1057797 ....... 2-33
01192 ......... 2-7 09738 ........ 2-5 1058225 ....... 2-37
01199 ......... 2-7 09740 ........ 2-15 1058598 ....... 2-23
01272 ........ 2-27 1014295 ....... 2-19 1059576 ....... 2-29
01318 ........ 2-5 1014572 ....... 2-23 1060349 ....... 2-7
01321 ........ 2-29 1015046 . ... ... 2-19 10632 ........ 2-33
01335 ........ 2-29 1016331 ....... 2-19 10632-12 ...... 2-19, 2-25
01513 ........ 2-11 1025642 ....... 2-19 1070113 ....... 2-5
01683 ........ 2-5,2-20, 2-33 1032820 ....... 2-19 1073625 ....... 2-19
01684 ........ 2-9, 2-13, 2-15, 1032849 ....... 2-19 1074139 ....... 2-33

2-27, 2-31 1035897 ....... 2-35 1075003 ....... 2-23
01708 ........ 2-5,2-29 1037095 ....... 2-25 1075194 ....... 2-5
01713 ........ 2-20 1037127 ....... 2-25 1329 ......... 2-9, 2-15, 2-33
01714 ........ 2-20 1037137 ....... 2-25 11398 ......... 2-7
01760 ........ 2-9, 2-27, 2-29 1037206 ....... 1-1, 2-29 1214515 ... .. .. 2-19
02076 ........ 2-19 1037254 ....... 2-29 12312 ........ 2-13, 2-31
02712 ........ 2-31 1037475 ... .... 2-7 12768 ........ 2-27
03292B ....... 2-27 1037961 ....... 2-25 12955 ........ 2-7
06549 ........ 2-5, 2-25, 2-31 1037962 ....... 2-25 130773 ........ 2-19, 2-29
06660 ........ 2-29 1037963 ....... 2-25 140841 ........ 2-19
06924 ........ 2-19 1038292 ....... 2-7 14330 ........ 2-17
06931 ........ 2-33 1039471 ....... 2-19 15173 ........ 2-15
06932 ........ 2-33 1039472 ....... 2-23 15678 ........ 2-9, 2-27
06942 ........ 2-5 1039612 ....... 2-25 16411 ......... 1-1
06943 ........ 2-13, 2-19, 2-31, 1039731 ....... 2-38 16412 ........ 1-1

2-33 1040301 ....... 2-38 16931 ........ 2-7,2-19, 2-29,
06944 ........ 2-9 1040817 ....... 2-33 2-31,2-33
06946 ........ 2-9 1040831 ....... 2-33 18136 ........ 2-11,2-13
06955 ........ 2-17 1040860 . ...... 2-19 18276 ........ 2-11
06976 ........ 2-5 1040896 . ...... 2-23 19066 ........ 2-13, 2-19, 2-31,
07514 ........ 2-19 1040960 . ...... 2-23 2-33
07785 ........ 2-7, 2-11 1040967 ....... 2-27 20050 ........ 2-11,2-13
07786 ........ 2-15, 2-31 1040987 ....... 2-27 20170 ........ 2-20, 2-25
07789 ........ 2-15,2-25 1041031 ....... 2-29 20634 ........ 2-29
07790 ........ 2-5,2-19 1041121 ....... 2-33 21197 ......... 2-7
07791 ........ 2-5,2-19,2-31,2-33 1041124 ....... 2-33 21198 ......... 2-7
07807 ........ 2-19 1041455 ....... 2-19 222282 ........ 2-23
08057 ........ 2-5 1041538 ....... 2-19 222467 ... ... .. 2-5
08085 ........ 2-15 1041904 ....... 2-19 222504 ........ 2-25
08142 ........ 2-9 1042370 ....... 2-19 222684 . ....... 2-23
08143 ........ 2-31 1042573 ....... 2-15 223198 ........ 2-5,2-33
08156 ........ 2-5,2-29 1042655 ....... 2-7 23217 ........ 2-11, 2-13
08157 ........ 1-1, 2-29 1044996 . ...... 2-15 23481 ........ 2-31
08182 ........ 2-27 1045005 ....... 2-15 23498 ........ 2-31
08708 ........ 2-9,2-13,2-31,2-33 1045949 ....... 2-29 24592 . ....... 2-5
08709 ........ 2-7,2-17, 2-25, 1046509 ....... 2-29 24597 ........ 2-9

2-27, 2-29, 2-31 1046511 ....... 2-29 25014 ........ 2-17
08711 ......... 2-7,2-9 1047102 ....... 2-29 25887 ........ 2-9
3-2 S10 331581 (2-2018)



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
26103 ........ 2-11,2-13 375120 ........ 2-19 830006 ........ 2-5
26212 ........ 2-7 377537 ........ 1-1 830010 ........ 1-1,2-5
26239 ........ 2-11,2-13 377538 ........ 1-1 830011 ........ 1-1,2-5
28002 ........ 2-3 377540 ........ 1-1 830012........ 1-1,2-5
28006 ........ 2-3 378764 ........ 2-19 830013 ........ 1-1, 2-5, 2-27
28006N ....... 2-3 39005 ........ 2-25 830027 ........ 2-5
28007P ....... 2-3 39312 ........ 2-5 830029 ........ 2-5
28072 ........ 1-1,2-5 39349 ........ 2-9, 2-20, 2-27 830030 ........ 2-5
28078 ........ 2-15 39562 ........ 2-17 830031 ........ 2-5
28096N ....... 2-3 39658 ........ 2-19 830034 ........ 2-5
28096P ....... 2-3 40352 ........ 2-17 830043 ........ 2-25
28121 ........ 2-15 41139 ......... 2-5 830049 ........ 2-33
28168 ........ 1-1, 2-11 41185......... 2-19, 2-31 830055 ........ 2-7
28172 ........ 2-3 41189 ......... 2-31 830059 ........ 2-7
28235 ........ 2-3 41305 ........ 2-5 830060 ........ 2-7
28272 ........ 1-1,2-9 41345 ........ 2-5 830072 ........ 2-5
28277-1 ....... 1-1,2-5 41430 ........ 2-31 830090 ........ 2-19
28277-2 . ...... 1-1,2-5 41561 ........ 2-31 830093 ........ 2-7
28387 ........ 2-11 41578 ........ 2-19 830094 ........ 2-19
28388 ........ 2-11 43954 ........ 2-17 830099 ........ 2-7
28546 ........ 2-9 44893 ........ 2-29 830106 ........ 2-33
28712 ........ 1-1, 2-15 45154 .. ... ... 2-3 830108 ........ 2-33
28714 ........ 1-1, 2-7 45181 ........ 2-23 830123 ........ 2-17
28852 ........ 2-13 46820 ........ 2-7,2-31 830126 ........ 2-17
28862 ........ 2-13 47069 ........ 1-1, 2-31 830128 ........ 2-17
28865 ........ 2-9 48992 ........ 2-23 830129 ........ 2-17
28867 ........ 2-11 48996 ........ 2-7 830131 ........ 2-17
28868 ........ 2-13 49443 .. ... ... 2-19 830132........ 2-11, 2-13
29005 ........ 2-17 49548 ........ 2-19 830135........ 2-11,2-13
29545 . ....... 2-25 50902 ........ 2-7 830136 ........ 2-13
29982 ........ 2-5,2-19 50909 ........ 2-25 830137 ........ 2-13
30013 ........ 2-33 51137 ......... 2-9 830142........ 2-13
30147 ........ 2-9 51787 ........ 2-27 830149 ........ 2-11
30169 ........ 2-29 52508 ........ 2-25 830153 ........ 2-7
30174 ........ 2-9 54121 ........ 2-29 830154 ........ 2-7,2-15
30205 ........ 2-7 55248 ........ 2-29 830156 ........ 2-7
32483 ........ 2-5,2-19, 2-33 57496 ........ 2-9 830161 ........ 2-15
32490 ........ 2-15,2-25 57702 ........ 2-29 830163 ........ 2-11
32491 ........ 2-5,2-7,2-17, 2-19, 57751 ........ 2-23 830171 ........ 2-15
2-25, 2-27, 2-29, 57803 ........ 2-23 830196 ........ 2-9
2-31,2-33 579211 ........ 2-23 830197 ........ 2-9
32492 ........ 2-27 58311 ......... 2-25 830205 ........ 2-9
32520 ........ 2-17 58494 ........ 2-29 830206 . ....... 2-9
32525 ........ 2-31 60470 ........ 1-1, 2-31 830207 ........ 2-9
32980 ........ 2-20 61290 ........ 2-9 830210 ........ 2-9
32982 ........ 2-19 61411 ......... 1-1,2-9 830214 ........ 2-9
32983 ........ 2-9 63266 ........ 2-23 830217 ........ 2-27
32984 ........ 2-20 64595 ........ 2-29 830221 ........ 2-27
331580 ........ 2-38 64757 ........ 2-33 830223 ........ 1-1, 2-27
331581 ........ 2-38 69582 ........ 2-25 830229 ........ 2-27
331582 ........ 2-38 72968 ........ 2-33 830230 ........ 2-9
331583 ........ 2-38 762514 ........ 2-35 830233 ........ 2-31
331584 ........ 2-38 763054 ........ 2-31 830239 ........ 2-31
331585 ........ 2-38 763121 ........ 2-5 830240 ........ 2-31
331587 ........ 2-38 76570 ........ 2-25, 2-27 830244 ........ 2-31
33401 ........ 2-15 76957 ........ 2-27 830246 ........ 2-31
33932 ........ 2-19 77728 ........ 2-29 830251 ........ 2-31
360826 . ....... 2-5 82138 ........ 2-29 830262 ........ 2-29
361339 ........ 2-5,2-9, 2-17, 2-19 82733 ........ 2-31 830270 ........ 2-29
830000 ........ 2-5 830279 ........ 2-31

S10 331581 (2-2018) 3-3



CROSS REFERENCE

Part Page
Number Number
830342 ........ 2-11
830343 ........ 2-11
830345 ........ 2-11
830346 ........ 2-11
830350 ........ 2-9, 2-11
830353 ........ 2-11
830406 ........ 2-31
830419 ........ 2-29
830420 ........ 2-5
830448 ........ 2-33
830449 ........ 2-36
830491 ........ 2-9
86421 ........ 2-19
87435 ........ 2-20
9004024 . ...... 2-9
9004025 . ...... 2-11
9004026 . . ..... 2-29
9004027 . ...... 2-15
9004267 . ...... 2-31
9004548 . ... ... 2-38
9005782 . ...... 2-23
9006403 . ...... 2-29
9007288 . ...... 2-38
9007289 . ...... 2-38
9007290 . ...... 2-38
9007291 ....... 2-38
9007292 . ...... 2-38
9007293 . ...... 2-38
9007294 . ...... 2-38
9007295 . ...... 2-38
900729 . ... ... 2-38
9007297 . ...... 2-38
9007298 . ...... 2-38
9007299 . ...... 2-38
9007300 . ...... 2-38
9007301 ....... 2-38
9007302 ....... 2-38
9007303 ....... 2-38
9007304 . ...... 2-38
9007305 ....... 2-38
9007306 . ...... 2-38
9007307 ....... 2-38
9007308 . ...... 2-38
9007309 ....... 2-38
9007310 ....... 2-38
9007311 ....... 2-38
994201 ........ 2-19
3—4

S10 331581 (2-2018)



CROSS REFERENCE

PART DESCRIPTION TO PAGE NUMBER CROSS REFERENCE LIST

A

Adaptor Widt, Filter To Fan, 2-31
Angle, Stop, 2-5, 2-9

Arm, 2-13

Arm Widt, Sppt, Brush, Side, 2-15
Arm, Drive, Brush, Machining, 2-11
Arm, Shaft Assy, Idler, 2-7

Assy, Door [Mantis], 2-5

Assy, Lip Pan, 1-1, 2-5, 2-27

B

Balljoint, .31-24 Fem, .31-24 Mal, Qdc,
2-25

Battery, 12Vdc 0105Ah [5H, Gf12105]
(Europe Only), 2-19

Battery, 12Vdc 0125Ah [5H, J150Eaps]
(Europe Only), 2-19

Battery, Wet, 12Vdc 0155Ah, 2-19

Battery, Wet, 12vdc, 120ah, 2-19

Bearing Assy, 2-31

Bearing, Ball, 2-9, 2-11

Bearing, Ball, 0.67b 1.57d 0.47w, 2-31

Bearing, W/ Collar, 0.75b 1.85d 1.06w, 2-9

Bearing, W/ Shaft, 1.18d 3.31 0.63, 2-13

Bearing, W/ Shaft, 1.18d 6.31 0.63, 2-11

Belt, Flat, 1.25w X 33.50, 1-1, 2-7

Belt, Flat, 1.25w X 38.80, 1-1, 2-7

Belt, V [A-16, Hy-T], 1-1, 2-11

Belt, V, 19.01, Cogged [41], 1-1, 2-31

Belt, V, 34.51, Spcl [31], 1-1, 2-7

Belt, V, 74.01 [3]], 1-1, 2-15

Bolt, .38-16, Pivot, Dir Cntrl, 2-7

Bolt, Carriage, .31-18 X 0.75, 2-9

Bolt, Carriage, .38-16 X 2.50, 5, 2-7

Boot, 90deg .50id .57id X .84id 1.01,BIk,
2-19

Boot, Dome, .72id .72I, Clear, 2-23

Bracket WIdt, Mtg. Vac Fan, 2-31

Bracket, Charger, 2-19

Bracket, Charger, Battery, 2-19

Bracket, Cord Wrap, 2-33

Bracket, Fan Pivot, 2-31

Bracket, Holder, Fuse, 2-19

Bracket, Motor Mount, 2-7

Breather, Hyd, 0.12npt, 2-15

Brush Assy, Disk, Swp, 15.0 D, Nyl, 2-3

Brush Assy, Disk, Swp, 15.0 D,
Polypropylene, 2-3

Brush, Swp, 261, 6 Dr, Nylon, 2-3

Brush, Swp, 261, 6 Dr, Polypropylene, 2-3

Brush, Swp, 261, 6 Dr, Umx, 2-3

Brush, Swp, 261, 6 Dr, Umx Wire, 2-3

Brush, Swp, 261, 18 Sr, Umx, 2-3

Brush, Swp, 261, 18 Sr, Umx Wire, 2-3

Bumper WIdt [S10 Overlap], 2-5

Bumper, Rbr, 0.6d 0.34th 0.3d Tip, 2-27

Bumper, Rbr, Adh, 0.50d 0.14th, 2-33

Bumper, Shakr, 2-29

Bushing, 2-11, 2-13

C

Cable, 06ga 12.0I Blk .38ring /.38ring,
2-19

Cable, 06ga 27.0I Blk .34ring /.34ring,
2-19

Cable, Glv .06d 012.01 .26eye /.26¢eye,
2-29

Caster, Swivel, 5.0d 2.0w, 4hole, Gray, 2-5

Chain, Rlr, #41, 075 Pitches, 1-1, 2-9

Chain, Sash, #35, 03.5L 06 Link, 2-5

Channel Widt, Center W/Label Ce, 2-33

Channel Widt, Center W/Labels Na, 2-33

Charger, 24Vdc 11A 100/240Vac 50/60Hz,
2-19

Circuitbreaker, 15.0a, Resetable, 2-23

Circuitbreaker, 60.0a [Resetable], 2-19

Clamp, Conduit, 2-17

Clamp, Hose, Wormdrive, 3.56-4.50d,
50w, 2-31

Clevis, Adj, 0.31pin, 0.31-24, 2-25

Clip, Grip, Hose, 0.75-1.12, Blk Vyl,Stl,
2-19

Clip, Safety, Gasspring, 2-29

Connector, Anderson, 50a, Red, 2-19

Contactor, 24vdc, 60a, Spno, 2-19

Cord, Power, 16/3, 4.5 Meters, Blk [Us],
2-19

Cord, Power, Blk [4.5Meter, Ce], 2-19

Cord, Power, Blk [4.5Meter, Uk], 2-19

Countershaft, 2-9

Coupling, Half, 2-9

Cover Assy, Filterbox [S10], 2-29

Cover Widt, Filterbox, 2-29

Cover, Front W/Label, 2-29

Cover, Lh, Pntd, W/ Label [S10], 2-33

Cover, Lh, W/ Label [S10]
Rep.by1047810, 2-33

Cover, Pocket, 2-33

Cover, Pocket, Pntd, 2-33

Cover, Rear, 2-33

Cover, Rear, Pntd, 2-33

Cover, Rh, Pntd, W/ Label, 2-33

Cover, Rh, W/ Label Rep.by1047815,
2-33

Cover, Right Side, 2-5

Cover, Widt Lh, 2-5

Differential, 2-9

F

Filter, Panl, Dust, 2.2 X 16.0 X 26.0, 1-1,
2-29

Filter, Panl, Syn, 2.7 X 16.0 X 26.0, 2-29

Filterbox Widt, 2-29

Filterbox Widt Kit, Repimt [S10], 2-29

Filterbox, WIdt Kit, Replmt [S10], 2-29

Finger, 2-13

Fitting, Grease, Str 6mm, 2-11, 2-13
Flange, Brg, 1.8id 3h, 2-9

Frame WIdt, Main, 2-5

Fuse, Blade, 015A, 32Vdc, 2-35

G

Gasket, 2-15

Gasket, Sensor, Thermal, 2-31

Gasspring, 130Lb, 6.2Strk, 2-29

Gauge, Hourmeter, 14-48vdc, Lcd, Rt,.1hr,
2-23

Gearbox Kit, Brush, Side [S10], 2-15

Gearbox, Reducer, 2-15

Grip, Handle, Rnd, 2-27

Grommet, Rbr, 0.38id, F/0.5h, .12 Matl,
2-19, 2-25

Grommet, Rbr, 0.89id, F/1.2h, .14 Matl,
2-33

Grommet, Rbr, 1.00id, 1.2hole, .19 Grv,
2-33

Guide, Belt, 2-15

Guide, Chain, Drive, Wheel, 2-9

H

Handle Weldment, Forward, Mantis, 2-25

Handle Weldment, Main, Mantis, 2-25

Handle Weldment, Reverse, Mantis, 2-25

Handle, Brush Lift, 2-17

Handle, Hopper Lift, 2-27

Handle, Knuckle, 2-27

Handle, Lift, 2-27

Handle, Tee, 2-17

Harness, Cable, Battery, 2-19

Harness, Main, 24vdc [S10], 2-35

Hinge, Lift Off, In-line, 2-33

Hook, S, .14D 1.5L, PI, 2-29

Hopper W/Label Ce, 2-27

Hopper W/Label N/A, 2-27

Hose, Flex, Vacuum, 04.0d, 005.0l, 2-31

Housing WIdt, Vac Fan, 2-31

Housing, Fing, Brg, 2-31

Hub, Drive, Brush, Side, 0.6b 01.75 B,
2-3

Hub, Wheel, Machined, 2-9

Impeller, 9.00d X 0.376b, 2-31

Indicator Kit, Discharge, Battery, Replmt,
2-23

Indicator, Battery, 24Vdc, 2-23

K

Key [Set Of 2], 2-23

Key, Sq, 0.12 X 0.12, 0.501, 2-31

Key, Sq, 0.19 X 0.19, 0.75l, 2-11, 2-15
Key, Woodruff, 0.09 0.50 [Asa#0304], 2-9

S10 331581 (2-2018)

3-5




CROSS REFERENCE

Key, Woodruff, 0.12 0.50 [Asa#0404], 2-7,

2-31

Keychain, Rectangle, Parts & Service,
2-23

Knob Assy, Rnd, 1.38d .31-06 1.0, Metal,
2-5,2-19

Knob, Stud, .25-20 1.1, 2-29

L

Label Set, Info/Hzrd, Ce, Tw, 2-37
Label, Set, Info/Hzrd, Na, Tw, 2-36
Lever WIdt, Brake, 2-5

Lever Widt, Direction Control, 2-7
Link, Chain, Rlr, #41, 1-1, 2-9
Lintel Weldmt, 2-5

M

Magnetic Strip Flex 1.0 .06 11, 2-33
Manual, Oprtr [S10 E, Bg Ce], 2-38
Manual, Oprtr [S10 E, Cz Ce], 2-38
Manual, Oprtr [S10 E, De Ce], 2-38
Manual, Oprtr [S10 E, Dk Ce], 2-38
Manual, Oprtr [S10 E, Ee Ce], 2-38
Manual, Oprtr [S10 E, En Ce], 2-38
Manual, Oprtr [S10 E, Es Ce], 2-38
Manual, Oprtr [S10 E, Fi Ce], 2-38
Manual, Oprtr [S10 E, Fr Ce], 2-38
Manual, Oprtr [S10 E, Gr Ce], 2-38
Manual, Oprtr [S10 E, Hu Ce], 2-38
Manual, Oprtr [S10 E, It Ce], 2-38
Manual, Oprtr [S10 E, Lt Ce], 2-38
Manual, Oprtr [S10 E, Lv Ce], 2-38
Manual, Oprtr [S10 E, NI Ce], 2-38
Manual, Oprtr [S10 E, No Ce], 2-38
Manual, Oprtr [S10 E, PI Ce], 2-38
Manual, Oprtr [S10 E, Pt Ce], 2-38
Manual, Oprtr [S10 E, Ro Ce], 2-38
Manual, Oprtr [S10 E, Ru Ce], 2-38
Manual, Oprtr [S10 E, Se Ce], 2-38
Manual, Oprtr [S10 E, Si Ce], 2-38
Manual, Oprtr [S10 E, Sk Ce], 2-38
Manual, Oprtr [S10 E, Tr Ce], 2-38
Manual, Oprtr [S10, Pt, Br], 2-38
Manual, Parts [S10, En], 2-38
Motor, Ele, 12Vdc 1375rpm 0.08hp 08.4a,
2-29
Motor, Ele, 12Vdc, Shakr, 2-29
Motor, Ele, 24vdc 2000rpm 1.00hp 40.0a,
2-7
Mount, Cable Tie, 2-29

N
Nut, Hex, Flexlock, .31-18, 2-20
Nut, Hex, Fing, M5 X 0.80, 2-15, 2-25
Nut, Hex, Fing, M6 X 1.00, 2-5, 2-19
Nut, Hex, Fing, M8 X 1.25, 2-5, 2-19,

2-31,2-33
Nut, Hex, Jam, .25-20, 2-17
Nut, Hex, Jam, .31-24, 2-20, 2-25

Nut, Hex, Jam, .38-16, Lh, 2-17

Nut, Hex, Lock, .31-18, NI, 2-9

Nut, Hex, Lock, .31-18, NI, Thin, 2-9,
2-27,2-29

Nut, Hex, Lock, .38-16, NI, 2-7

Nut, Hex, Lock, #10-24, NI, 2-23

Nut, Hex, Lock, M10 X 1.5, NI, 2-31

Nut, Hex, Lock, M12 X 1.75,Nl, 2-7, 2-9

Nut, Hex, Lock, M3 X 0.50, Ss, 2-2

Nut, Hex, Lock, M4 X 0.70, NI, Ss, 2-19

Nut, Hex, Lock, M5 X 0.80, NI, 2-5, 2-25,
2-31

Nut, Hex, Lock, M6 X 1.00, NI, 2-9, 2-13,
2-31,2-33

Nut, Hex, Lock, M6 X 1.00, NI, Ss, 2-27

Nut, Hex, Lock, M8 X 1.25, NI, 2-7, 2-17,
2-25, 2-27, 2-29, 2-31

Nut, Hex, Std, .25-28, 2-20

Nut, Hex, Std, .38-16, 2-17

Nut, Hex, Std, .38-24, 2-17

Nut, Hex, Std, 10-32,, 2-20

Nut, Hex, Std, M10 X 1.50, 2-5

Nut, Hex, Std, M3 X 0.50, A2, Ss, 2-19

Nut, Hex, Std, M6 X 1.00, A2, Ss, 2-7

Nut, Hex, Std, M6 X 1.00, Ss, 2-11

Nut, Hex, Std, M8 X 1.25, Ss, 2-15, 2-31

Nut, Retainer, R/.250D, 2-29

Nut, Spd, Clip, .25-20 [.025-.150], 2-29

O
Oprtr, Manual, Cn [S10], 2-38
Oprtr, Manual, En [S10], 2-38
Oprtr, Manual, Es [S10], 2-38
Oprtr, Manual, Fr [S10], 2-38
Oprtr, Manual, Jp [S10], 2-38

P

Paint, Airdry, Blk, 120z (Not Europe), 1-1
Paint, Airdry, Gray, 120z (Not Europe), 1-1

Paint, Airdry, Iron Gray, 120z (Not Europe),

1-1

Paint, Airdry, Off-White, 120z (Not
Europe), 1-1

Paint, Airdry, Teal, 120z, Solid (Not
Europe), 1-1

Panel, Instrument W/Label Ce, 2-23

Panel, Instrument W/Label N/A, 2-23

Pin, 2-11

Pin, Clevis, 0.25d X 1.25l, 2-15

Pin, Clevis, 0.31d X 1.00l, 2-25

Pin, Clevis, 0.37d X 0.75l, 2-5

Pin, Clevis, 0.62d X 1.501, 2-27

Pin, Cotter, .094 X 0.75, 2-25

Pin, Cotter, .125 X 1.00, 2-27

Pin, Cotter, Hair, 0.31D .058 Wir, 2-15

Pin, Dowel, 0.2502d X 1.501, 2-11

Pin, Roll, .187d X 1.25I, .187/.192, 2-11,
2-13

Pin, Roll, .250d X 1.25I, .250/.256, 2-11,
2-13

Pin, Roll, .250d X 2.001, .250/.256, 2-7

Pin, Roll, .312d X 1.87I1, .312/.318, 2-11,
2-13

Plate, Backing, 2-31

Plate, Backing, Fan Housing, 2-31

Plate, Chain Guide, 2-9

Plate, Directional, Pivot, Machined, 2-7

Plate, Hopper Catch, 2-27

Plate, Support Shaker, 2-29

Plug, Drive, Brush, 2-11

Plug, Idler, Brush, Machining, 2-13

Pulley, Assy, 2-7

R

Relay, 24vdc, 40a Spdt, 2-23

Retainer, 1-1, 2-5, 2-7, 2-11, 2-15

Retainer, Belt, 2-7

Retainer, Lip, 1-1, 2-27

Retainer, Rear Seal, 2-5

Retainer, Screw, 2-5, 2-29

Retainer, Skirt Lh, Side, 1-1, 2-5

Retainer, Skirt, Rh, Side, 1-1, 2-5

Rim, Half, 06.5 X 0.50 4.5bc/6bolt Inner,
2-9

Rim, Half, 06.5 X 0.50 4.5bc/6bolt Outer,
2-9

Ring, Retaining, Ext, 0.62d, Basic, 2-11,
2-13

Ring, Retaining, Int, 1.18d, [Inverted],
2-11,2-13

Ring, Retaining, Int, 1.38d, Basic, 2-11

Rivet, Blind, .125d X 0.44 X .25d, Alm,
2-29

Rivet, Plstc, .250d X 0.90, 2-33

Rod, Brush Lift, 2-17

Rod, Lower, Dir Cntrl Link, 2-25

Rod, Propel Control, 2-25

Rod, Upper, Control Lever, 2-25

S

Screw, Flt, .38-16 X 0.75, Al, 2-7
Screw, FIt, M5 X 0.8 X 12, 10.9, 2-5
Screw, Flt, Soc, M6 X 1.00 X 16, 10.9,
2-11
Screw, Hex, .31-18 X 1.50, G5, 2-27
Screw, Hex, .38-16 X 1.00, G5, 2-7
Screw, Hex, .38-16 X 1.25, G5, 2-7
Screw, Hex, #06-20 X 0.38, Fmg [Ab],
2-31
Screw, Hex, #10-24 X 0.50, Teut, 2-5,
2-29
Screw, Hex, #10-24 X 0.75, Fmg, 2-5
Screw, Hex, M10 X 1.5 X 20, Ss, 2-27
Screw, Hex, M10 X 1.5 X 60, FI, 2-5
Screw, Hex, M10 X 1.5 X 75, 8.8, 2-31
Screw, Hex, M12 X 1.75 X 100, 8.8, 2-5
Screw, Hex, M12 X 1.75 X 25, 8.8, 2-5
Screw, Hex, M4 X 0.70 X 12, 8.8, 2-19
Screw, Hex, M4 X 0.70 X 20, 8.8, 2-19

3—6

S10 331581 (2-2018)



CROSS REFERENCE

Screw, Hex, M5 X 0.8 X 10, Fmg, 2-5,
2-33

Screw, Hex, M5 X 0.8 X 12, 8.8, 2-13

Screw, Hex, M5 X 0.8 X 12, Ss, 2-5

Screw, Hex, M5 X 0.80 X 12, 8.8, 2-31

Screw, Hex, M5 X 0.80 X 16, 8.8, 2-15,
2-25,2-33

Screw, Hex, M6 X 1.0 X 16, 8.8, 2-5

Screw, Hex, M6 X 1.0 X 16, Fmg, 2-5,
2-9, 2-17, 2-19

Screw, Hex, M6 X 1.0 X 16, Ss, NI, 2-9,
2-15, 2-33

Screw, Hex, M6 X 1.0 X 20, 8.8, 2-13,
2-19, 2-31

Screw, Hex, M6 X 1.0 X 25, 8.8, 2-9

Screw, Hex, M6 X 1.0 X 35, 8.8, 2-9

Screw, Hex, M6 X 1.00 X 16, Ss, 2-9,
2-27

Screw, Hex, M6 X 1.00 X 20, 8.8, 2-33

Screw, Hex, M8 X 1.25 X 20, 8.8, 2-7,
2-19, 2-29, 2-31, 2-33

Screw, Hex, M8 X 1.25 X 20, Fing, 2-7

Screw, Hex, M8 X 1.25 X 20, Ss, 2-15

Screw, Hex, M8 X 1.25 X 25, Ss, 2-5

Screw, Hex, M8 X 1.25 X 30, 8.8, 2-25,
2-27

Screw, Hex, M8 X 1.25 X 35, 8.8, 2-17

Screw, Hex, M8 X 1.25 X 50, Ss, FI, 2-15

Screw, Hex, M8 X 1.25 X 55, Ss, 2-25

Screw, Level .38-16 X 2.50, 2-7

Screw, Pan, #10-32 X 0.62, Phl, Ss, 2-19

Screw, Pan, M5 X 0.80 X 10, 4.8, 2-33

Screw, Pan, M5 X 0.80 X 6, 4.8, 2-33

Screw, Pan, Phl, 10-24 X 1.50, G1, 2-23

Screw, Pan, Phl, M3 X 0.50 X 30, 4.8,
2-19

Screw, Set, .25-20 X 0.31, NI, 2-9

Screw, Set, .31-18 X 0.38, NI, 2-7, 2-31

Screw, Set, #10-24 X 0.25, NI, 2-29

Screw, Set, M6 X 1.0 X 8, NI, 2-11

Screw, Set, Soc, M6 X 1.00 X 8, NI, 2-7

Screw, Thumb, 2-29

Seal, 2-17

Seal, Lip, 90, 1.3w . Grip 054.0l, 1-1,
2-29

Seal, Rbr, Clsd, 1.00, 4.9d 03.9h, 1-1,
2-31

Seal, Rbr, Open, 0.19, 0.38w 09.61, 1-1,
2-5

Seal, Rbr, Open, 0.19, 0.38w 19.2], 1-1,
2-5

Seal, Rbr, Open, 0.50, 0.75w 92.01 Adh,
1-1,2-29

Sensor Assy, Thermal, 140deg, Nc
[Reset], 2-31

Service, Manual, En [S10], 2-38

Shaft Widmt, Brush Lift, 2-17

Shaft, Drive, Vacuum Fan, 2-31

Shaft, Long, 2-11

Shaft, Short, 2-13

Sheave Assy, Drive, Brush [S10], 2-11

Sheave Half, Inner, Machining, 2-11

Sheave, Half, Outer, 2-11

Sheave, 01grv, 02.5pd 0.62b [3I], 2-15

Sheave, 01grv, 1.8/2.1pd 0.63b [31/41],
2-31

Sheave, 1grv, 1.8/2.1pd 0.63b [31/4]], 2-7

Sheave, Combination, 2-7

Sheave, Flat, 1.8d 1.38w 0.67b, 2-7

Sheave, Flat, 6.8d 1.42w 2.12b, 2-9

Sheave, Idler, Brush, Drive, Machining,
2-11

Skirt, Neo, .12, 03.00w 12.801, 04/ SI, 1-1,
2-5

Skirt, Neo, .19, 02.88w 27.38l, 07/ SI, 2-5

Sleeve, 2-9, 2-25, 2-31

Spacer, Directional Plate, 2-7

Spring, Extn, 0.410d 0.07wir 01.6l, 2-11

Spring, Extn, 0.560d 0.05wir 02.01, 2-25

Spring, Extn, 0.620d 0.07wir 04.01, 2-7

Spring, Extn, 1.100d 0.15wir 03.21, 2-5

Spring, Torsion, 2-25

Sprocket, #41, 08tooth, 0.50b, 2-9

Sprocket, #41, 45tooth, 2.250b, 2-9

Strap, 2-19

Strap, Cable, 2-19

Strap, Shaker Motor, 2-29

Strip, 2-17

Strip, Rbr, 0.06 03.90w 10.0l, 2-29

Stud, Ball, .39d .31-16, Gasspring, 2-29

Support, Battery Tray, 2-7

Support, Rear, 2-33

Switch, Key, Spdt, 2-23

Switch, Toggle, 10a Spst, Sealed, 2-23

T

Tie, Cable, Nyl, 11.01, .14w, 3.0 Max. D,
2-19, 2-29

Timer, 12vdc, 20 Sec, One-Shot, 2-23

Tip, Rbr, 0.94d 0.59b 0.88I, 2-5

Tire, 10.0x2.00 [Ehs], 2-9

Tray Widt, Batt Lh, 2-19

Tray Widt, Batt Rh, 2-19

Tube, 2-5

Tube, 0.16id 0.380d 00.3I, Ss, 2-19

Tube, 0.38ld, 0.560d, 00.2L, Stl, PI, 2-7

Turnbuckle, Body, .38thread, 03.91, 2-17

\/
Video, Oprtr, Dvd [S10], 2-38

W

Wall Chart [S10], 2-38

Washer, Flat, #06, Ss, 2-19

Washer, Flat, #10, 2-31, 2-33

Washer, Flat, 0.22b 0.50d .05, Ss [#10],
2-5,2-33

Washer, Flat, 0.25, Sae, 2-5, 2-19, 2-33

Washer, Flat, 0.25, Std, 2-15, 2-25

Washer, Flat, 0.25b 0.56d .05, PI, 10, 2-19

Washer, Flat, 0.27b 0.69d .05, Ss, 2-9,
2-13, 2-15, 2-27, 2-31

Washer, Flat, 0.31, Fendr, 2-33

Washer, Flat, 0.31, Sae, 2-9, 2-20, 2-27

Washer, Flat, 0.31, Std, 2-5, 2-7, 2-17,
2-19, 2-25, 2-27, 2-29, 2-31, 2-33

Washer, Flat, 0.34b 1.25d .11, Ss, 2-19

Washer, Flat, 0.38, Std, 2-27

Washer, Flat, 06, Ss, 2-19

Washer, Flat, 10, 2-13

Washer, Flat, 10, Ss, 2-20

Washer, Flat, Belleville, .25, 2-19, 2-31

Washer, Lock, Int-Ext, 10, 2-5

Washer, Lock, Int, #10, Ss, 2-19

Washer, Lock, Int, 0.25, 2-19

Washer, Lock, Int, 0.31, 2-20

Washer, Lock, Int, 04, 2-19

Washer, Lock, Int, 10, 2-20

Washer, Rivet, 2-29

Washer, Sealing, 0.28B 1.25D Ss, Neo,
2-29

Washer, Sealing, M8, 2-29

Washer, Thrust, 0.63b 1.12d 0.06[Toring],
2-13

Washer, Wavy, 0.53b 0.81d .09, 2-25

Weight, Eccentric, 2-29

Weight, Eccentric, Pntd, 2-29

Wheel Assy [S10], 2-9

Y
Yoke,End,Adjustable, 2-17

S10 331581 (2-2018)




CROSS REFERENCE

Thermo-Sentry is a trademark of Tennant Company.
Specifications and parts are subject to change without notice.
Copyright © 2007, 2009, 2010, 2013, 2015, 2017, 2018 TENNANT Company, Printed in U.S.A.

3-8 S10 331581 (2-2018)



	S10 Parts Manual
	GENERAL RECOMMENDED MAINTENANCE
	STANDARD PARTS
	Fig. 1 − Brushes Group, Replacement
	Fig. 2 − Main Frame Group
	Fig. 3 − Motor and Sheaves Group
	Fig. 4 − Wheel Group, Drive
	Fig. 5 − Main Brush Drive Group
	Fig. 6 − Main Brush Idler Group
	Fig. 7 − Side Brush Group
	Fig. 8 − Main Brush Lift Group
	Fig. 9 − Battery and Charger Group
	Fig. 10 − Instrument Panel Group
	Fig. 11 − Directional Control and Handle Group
	Fig. 12 − Hopper Group
	Fig. 13 − Filter and Shaker Motor Group
	Fig. 14 − Vacuum Fan Group
	Fig. 15 − Covers Group
	Fig. 16 − Electrical Schematic
	Fig. 17 − Wire Harnesses Group4
	Fig. 18 − Label Group
	Fig. 19 − Label Group (European Only)
	Fig. 20 − Documentation Group

	CROSS REFERENCE
	PART NUMBER TO PAGE NUMBER CROSS REFERENCE LIST
	PART DESCRIPTION TO PAGE NUMBER CROSS REFERENCE LIST



